ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2610B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
75 f 815
700 / [Tt S W e A | L | 5g EAK(UNI!
52 1 fr’ 52 |
it o drieduspaposinst A A " ot gl
v MWWWNM B
350 5 0kt
17! E
Peak
5000 5044, 5132 5176. 5200 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5077.22 49.08 74.00 -24.92 40.83 33.25 12.71 37.71 0.80 118 2Bl PEAK 1 5228.80 106.76 ------ ------ 98.80 32.84 12.89 37.77 @.8e 110 281 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
75 F 815
700 / 700
AVG_54
52! 52!
1 -
o Hw I G A
STV
17! E
Avg
5000 5044, 5132 5176. 5200 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 HORIZONTAL Condition: AVG 54 3m HF_91200_ 82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5149.82 33.83 54.0@ -15.17 30.47 33.38 12.80 37.74 0.80 118 281 AVERAGE 1 5228.80 99.78 ------ ------ 91.84 32.82 12.89 37.77 @.80 110 281 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Fundamental
. 4oL¥el (dBuV/m)

1225
B7.5

\ PEAK_BE_74
70.0
52.

Mm.l'ﬂu e Ao w‘n ekl b b
17

Peak Blank
5220 5268. 5316. 5364. 5412, 5460
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 02368 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5368.80 47.02 74.00 -26.98 33.69 33.18 13.88 37.85 0.80 118 281 PEAK

3 oLevel [BuVim)

\ AVG_BE_54
52!

17!
Avg Blank
520 5268. 5346, 5364, 5412, 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5458.32 37.26 54.00 -16.74 28.99 32,98 13.18 37.89 0.80 118 281 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-64 of 78
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Report No. : FR4N2610B

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 514938 42.78 54.00 -11.22 34.42 3338 12.80 37.74 0.80 108 218 AVERAGE

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 [ 105
115 } 815
700 Tt S e S | L IAg EAKUNID!
52! P A ey ; 52! e HWiMw i
vyt ) o = —
kot /
350 35,0t fhie WWWWMW
17! E
Peak
5000 5044, 5132 5176. 5200 1000 2200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5141.82 53.12 74.00 -20.88 44.79 33.28 12.79 37.74 0.80 108 218 PEAK 1 5220.80 114,10 ------ ------ 106,16 32.82 12.89 37.77 .08 160 213 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
115 I 815
700 / 700
AVG_54
52! 52!
N N I N N —
340 34 )
NI oy
17! E
Avg
5000 5044, 5132 5176. 5200 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200 8236 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 5228.80 107.42 ------ ------ 99.48 32.82 12.89 37.77 0.80 180 213 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental
aglevel 4BV
1225
105
ol |
\\m PEAK_BE 74,
0.0
51‘ '’ Jowe Sttt A I i ! kA ind
g enibsfiihy o 2
3,
17!
Peak Blank
520 5268. 5346, 5364, 5412, 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5368.32 51.67 74.80 -22.33 43.34 33.19 13.88 37.85 @.0@ 1@ 215 PEAK
aglevel 4BV
1225
105
|
700 \
AVG_BE 54
52,
L 1
———— ]
350
17!
Avg Blank
520 5268. 5346, 5364, 5412, 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5377.68 4e.72 54.00 -13.28 32.38 33.18 13.09 37.85 @.0@ 100 215 AVERAGE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610B

Pol. Horizontal Vertical
Ll (eBuvm) . goLevel @Buvim)
1225 1225
1050 1059
a5 875
EAK(UNI)|
EAK(UNI)]
e ML M — |_| 700 T ML m sl__\ i — r
AVG,
w—— il s - .
s W it
it 5.0
340
175
175
Peak
1000 4400, 7800, 11200, 14500. 18000
1000 4400. 7800. 11200. 14600. 18000 Frequency (MHz)
Frequency (MHz)
AVg Site  : G3CH28-HY
Site  : @3CH28-HY Condition: PEAK(UNIL) 3n HF_9120D_02360_24111 VERTICAL
Condition: PEAK(UNII) 3m HF_91260 02360 241181 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos TPos Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Fact: Remark B T —
req Tevel e fargin Tevel factor  Loss Factor Factor emar Mz dBuv/m dBuV/n  d8 dBu/ dB/fn  dB8 d8 dB cm deg
T R R R T R R o 1 491300 57.15 74.00 -16.85 49.42 32.88 12.45 37.60 0.0 180 237 Peak
. 4913";; dg;";’; dg:v; 1132 42% 3‘;5;’3' " 22 37:2 agg 1; ::gp . } 491300 47.51 54.00 -6.49 3978 3288 12.45 37.60 0.0 100 137 Aversge
. . e : : : ' ' @ 3552700 62.09 68.20 -6.11 53.84 32.90 13.26 37.91 0.0 264 242 Peak
3 493,00 42,37 5460 -1LG3 3064 3288 1245 366 0.60 100 273 Average 4 S680.00 56.05 65.20 -12.15 47.08 33.44 13.45 37.92 0.80 250 261 Peak
3552700 55.7 6B8.20 -12.44 47.51 32.99 13.26 37.91 0.80 180 288 Peak S 5000 56.05 6520 -10.15 46.07 34.24 15.66 37.90 .00 189 243 Peak
4 1044000 62.60 63.20 -5.60 45.98 3872 18.47 4130 0.82 21l 48 Peak 6 10440.00 59.41 68.20 -B.79 4279 38.72 18.47 41.39 0.82 250 111 Peak
5 15660.00 51.90 74.60 -2.10 34.20 38.90 2.76 44.51 0.46 169 57 Peak 7 15660.08 52.88 74.08 -22.00 34.3) 38.08 22.76 44.51 8.6 225 39 Peak
6 15660.08 42.93 54.00 -11.07 25.30 38.90 22.76 4451 0.46 169 57 Average & 15660.00 42.82 54,00 -11.18 25.21 38.99 22.76 44.51 @.46 225 39 Average
TEL: 886-3-327-0868 Page Number : C1-67 of 78
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(|IB||\|mn) ! 4ﬂLtweImBn\Hln)
1225 1225
815 5
00 00
17G A6 54 246 54
525 525
~18G |
350 350
Av
9 115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ G3CHIA-HY Site: G3CHIA-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C1-68 of 78
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N2610B

12
Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_52 RU_5180MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
875 875
700 1Tt S | v PEAK(UNI)
55— 525 W
st bt AN AN A A A
350 350
175 175
Peak
5000 5036. 5072, 5108. 5144, 5180 1000 0. 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH28-HY
Condition: PEAK BE 74 3m HF_91200 82360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5018.18 51.34 74.00 -22.16 43.53 33.36 12.63 37.68 @.0@ 10@ 244 PEAK 1 5180.00 110.59 ------ ------ 162.46 35.04 12.84 37.75 0.0 180 244 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1059 1
875 875
0.0 70.0
AVG_54
525 525
,_,r1 \UL_J——\_/—'—"
350 350,
175 175
Avg
5000 5036. 5072, 5108. 5144, 5180 1000 0. 3400. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 HORIZONTAL Condition: AVG 54 3m HF_9120D 82368 241101 HORTZONTAL
© RBH:1000.060kHz VBW:0.220kHz SWT:Auto + RBH:1000.000kHz VBH:0.220kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5019.95 41.99 54.00 -12.61 33.67 33.36 12.64 37.68 @.00 100 244 AVERAGE 1 5180.00 104.07 ------ ------ 95.94 3304 12.84 37.75 0.00 108 244 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-69 of 78
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N2610B

12
Mode Band Edge
U-NII-1_5.15-5.25_802.11be EHT20_CH36_52 RU_5180MHz
ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225 1
1050 1050
875 875
700 1Tt S | 5 et PEAK(UNI)
1
525 e 525
350 350
175 175
Peak
5000 5036. 5072, 5108. 5144, 5180 1000 0. 3400. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH28-HY
Condition: PEAK BE 74 3m HF_91200 82360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62366 241101 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5019.80 56.81 74.00 -17.99 47.69 33.36 12.64 37.68 0.80 132 172 PEAK 1 5180.80 118.47 ------ ------ 110.29 35.10 12.83 37.75 0.0 132 172 PEAC
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
875 875
0.0 70.0
AVG_54
7 ” NI S —
350 350,
175 175
Avg
5000 5036. 5072, 5108. 5144, 5180 1000 0. 3400. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200 82360 241101 VERTICAL
: RBH:1000.060kHz VBW:0.220kHz SWT:Auto + RBH:1000.000kHz VBH:0.220kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5017.82 46.83 54.0@ -7.17 38.52 33.36 12.63 37.68 0.80 132 172 AVERAGE 1 5188.80 111.77 ------ ------ 13.59 33.10 12.83 37.75 0.0 132 172 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-70 of 78
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610B

Pol. Horizontal Vertical
4o Level(dBuVim) . goLevel [dBuVim)
1225 1225
150 o
815
o5 i
EAK(UNI) 700 T i s s 0 O | Il
O[T LT [ ) O 1L ’_‘_"I 9 ) MG 54
52.
; : s o :
52! ﬁﬁwwm 35 gl
g™ 175
115 1000 4400, 7800, 11200, 14600, 18000
Peak Frequency (MHz)
1000 4400, 7800, 11200, 14500, 18000 Site @ G3CH20-HY
AVg Frequency (MHz) Condition: PEAK(UNII) 3m HF_9126D 02360 241181 VERTICAL
Mode 112
. . Linit Read  Ant Cable Preamp  Aux APos  TPos
Sltel . + 03CH20-HY Freq Level Line Margin Level Factor Less Factor Factor Remark
Condition: PEAK(UNII) 3m HF_912D_02360_241181 HORIZONTAL
Mode 12 MHz dBuv/m dBuv/m  dB  dBuv  dB/m d8 @ de o deg
Linit Read At Cable Preamp  Aux  APos  TRos 1 4873.09 61.41 74.88 -12.59 53.91 32.69 12,33 37.57 ©.80 180 151 Peak
Freq Level Line Margin Level Factor Less Factor Factor Remark 1 4873.00 5123 5400 277 4373 3269 12.3% 37.57 .00 100 151 Average
3 5827.89 57.75 74.88 -16.25 49.43 33.35 12,65 37.68 0.80 186 198 Peak
—_——— 4 5627.09 48.05 54.00 -5.95 39.73 33.35 12.65 37.63 0.80 146 190 Average
Mz dBuV/m dBuv/m B dBuv cB/m dB cB  dB  om  deg S 533300 60.16 68.28 -8.84 51.95 33.80 13.84 37.83 ©.88 188 128 Peak
1 533.09 55.85 68.20 -12.35 47.64 33.00 13.84 37.83 0.8 280 131 Peak 6 5487.00 67.50 68,20 -0.61 50.34 32,03 13,22 37.90 0.6 180 137 Peak
2 GAB7.00 6.33 68.28 -7.87 52,88 32,93 13.22 37.90 @.00 280 120 Peak 7 564088 56.73 68.20 -11.47 48.18 33.16 13.39 37.92 0.8 180 204 Peak
3 10366.00 55.79 68.20 -12.41 39.12 38.80 18.40 41.36 ©.83 315 57 PEAC 8 5794.00 62.68 63.20 -5.52 52.95 34.85 13.60 37.92 @.80 180 133 Peak
4 1554000 51.95 74.00 -22.05 3434 30.08 2266 4461 0.4 10 183 PEAK 1‘; i‘;;::z ;‘;éfl‘ :i;g ﬁ‘;; ;;;i ;;Z‘; ;ig‘g ::;i gi; igz 5; ;::E
5 15540.00 42.81 5460 -1L19 2520 30.08 1266 4461 0.8 100 15 Average 11 15540.88 42.82 54.80 -11.18 25.21 39.88 22.66 44.61 8.43 180 147 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! Hmel(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (WHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
okt 12 ode 12
TEL: 886-3-327-0868 Page Number 1 C1-72 of 78
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N2610B

13
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_52 RU_5180MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
875 875
700 T S O | e PEAK(UNI)
1
525 52.5
RRRRER Y WENSRALT TR b ooy ‘h ) . bt e h
350 350
175 175
Peak
5000 5036. 5072, 5108. 5144, 5180 1000 0. 3400. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH28-HY
Condition: PEAK BE 74 3m HF_91200 82360 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5018.54 52.21 74.00 -21.79 43.99 33.36 12.63 37.68 0.80 181 131 PEAK 1 5180.00 110,80 ------ ------ 12.62 33.10 12.83 37.75 .0 181 131 PEAC
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
875 875
0.0 70.0
AVG_54
525 525
g \L}L}..A——\_/——‘—’
350 350
175 175
Avg
5000 5036. 5072, 5108. 5144, 5180 1000 0. 3400. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 HORIZONTAL Condition: AVG 54 3m HF_9120D 82368 241101 HORTZONTAL
© RBH:1000.060KHz VBW:0.200kHz SWT:Auto + RBH:1000.000kHz VBH:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5018.99 42.83 54.00 -11.17 34,52 33.36 12.63 37.68 0.80 181 131 AVERAGE 1 5180.00 104,80 ------ ------ 96.62 33.18 12.83 37.75 @.89 181 131 AVERAGE
TEL: 886-3-327-0868 Page Number : C1-73 of 78
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR4N2610B

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_52 RU_5180MHz
ANT
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
875 875
700 1Tt S | 6 e PEAK(UNI)
1
525 R R R A 25
350 3540
175 175
Peak
5000 5036. 5072, 5108. 5144, 5180 1000 0. 3400. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH28-HY
Condition: PEAK BE 74 3m HF_91200 82360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62366 241101 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5019.88 55.20 74.00 -13.80 46.89 33.36 12.63 37.68 0.80 108 188 PEAK 1 5188.80 111,96 ------ ------ 183,76 33.10 12.83 37.75 .08 160 183 PEAC
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
875 875
0.0 70.0
. AVG_54
525 i 525
350 350,
175 175
Avg
5000 5036. 5072, 5108. 5144, 5180 1000 0. 3400. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200 82360 241101 VERTICAL
* RBH:1000.060kHz VBW:0.200kHz SWT:Auto + RBH:1000.000kHz VBH:0.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5017.64 46.06 54.00 -7.94 37.75 3336 12.63 37.68 0.80 108 188 AVERAGE 1 5180.80 106.62 ------ ------ 98.44 33.18 12.83 37.75 0.80 108 1B AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
4o Level (dBuvim) 40 Level (dBuvim)
1225 1225
1050 105.0)
4.5
875
EAK(UNI 200 T L1 o o N o | B |
oo T T [ | N 1L e[ ] &57& 9
3 4 52.
1 AVG, 54 e e I o
ot 350
52 oy TV
35.0] 175
13 1000 4400, 7800. 11200. 14600, 18000
Peak ) 'I'remencyﬂm) ’
1000 4400. 7IIM.f remlencymliz;1m 14600. 18000 Site + BICH2B-HY
Avg Condition: PEAK(UNLT) 3m HF_9126D 02360 241161 VERTICAL
site & B3CH20-HY Limit Read  Ant Cable Preamp  Aux APos  TPos
Condition: PEAK(UNII) 3m HF_912D_02368_241181 HORIZONTAL Freq Level Line Margin Level Factor Less Factor Factor Remark
Limit Read  Ant Cable Preamp Aux APos  TPos Mz dBuV/m dBuV/m d8  dBuv  dB/m d8 d8 dB cm  deg
Freq Level Line Margin Level Factor Less Factor Factor Remark 1487300 6L1L 74.00 -12.89 5361 32.69 12.38 37.57 0.60 160 152 Pesk
b € 2 48573.00 5126 54.00 -2.74 43.76 32.69 12.383 37.57 0.8 180 152 Average
P 3 5627.09 58.26 74.09 -15.74 49.94 33.35 12.65 37.68 0.6 180 189 Peak
Mz dBuV/m dBuV/m B dBW/ dB/m  dB B dB  m  deg 4 5027.00 47.61 54.00 -6.30 30.20 33.35 12.65 37.68 0.80 100 189 Average
1 4873.00 54.87 74.80 -19.13 47.37 32.69 12.33 37.57 0.80 180 301 Peak S 5333.09 61.94 68.29 -6.26 53.73 33.80 13.84 37.83 0.6 180 132 Peak
2 4573.00 45.82 54.60 -B.18 38.32 3269 12,33 3757 @.@ 180 361 Average 6 5487.09 67.39 68.20 -0.81 50.14 32.93 13.22 7.99 0.8 180 162 Peak
3 5487.00 59.73 63.20 -B.47 51.48 32.93 13.22 37.99 0.80 200 129 Peak 7 5640.08 57.43 68.20 -16.77 48.80 33.16 13.39 37.92 .80 254 135 Peak
4 10360.09 60.22 68.20 -7.98 43.55 38.80 18.40 41.36 0.83 200 46 PEAK g 1;;3‘;-3 gé; 22:8 12'3; i;‘g i;-g; E-;‘g :Zg: gg’ i: 1:; E:::
: i:ﬁz :i'ﬁ Z:'g i;zz i:;; :g'gg iigg ﬁ'gi g'g iz ﬂ: :EAK 10 15540.00 51.61 74.00 -22.39 34.00 39.68 22.66 44.61 0.43 180 75 PEAK
. - -0 - . . . . . werage 11 15540.68 42.61 50.00 -11.39 25.80 39.68 22.66 44.61 .08 188 75 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\|eI(|IB||\|mn] ! HLml(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site @ G3CHIA-HY Site: G3CHIA-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number : C1-76 of 78
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Pol. Horizontal Vertical
"MLGN(WIIII .IMLM(NVM)
1 1
1 1
o o
7000 1 o i m| | ""M 7000 LA m| | '“'FE’J
AVG_54 AVG_54
1 1 e
B e AN % - P
Peak ‘ ‘
T ] T
18000 2400, 26600, 31200, 35600, 40000 18000 2400, 26600, 31200, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site i 83CH20-HY Site 1 83CH20-HY
Condition: PEAK(UNII) 1n BBHAS176 1223 240624 HORTZONTAL Condition: PEAK(UNII) 1n BBHAS17G 1223 240624 VERTICAL
Linit Read Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W/ d/s B W dje @ B B« deg W/ db/s B G dje @ B B« deg
1 2088000 46.70 74.00 -27.29 53.38 38.24 26.48 6185 -9.54 150 113 Peak 1 20880.00 4298 74.00 -31.02 49.65 38.24 26.48 61.85 -9.54 158 111 Peak
2 20880.00 35.52 54.00 -18.48 42.19 38.24 26.48 61.85 -9.54 150 113 Average 2 20880.00 32,35 54.00 -21.65 39.02 38.24 26.48 61.85 -9.54 150 111 Average
TEL: 886-3-327-0868 Page Number 1 C1-77 of 78
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PHz dBuV/m dBuv/m dB dBuv  dB/m A&  d& dB a deg

1 30.97 24.99 48.80 -15.81 35.39 24.12 0.93 35.75 0.25 - -- Peak
2 85.29 25.42 40.00 -14.58 45.18 14.08 1.65 35.7¢ 0.21 - -- Peak
3 229.82 2475 46.00 -21.25 41,10 16.21 2,69 35.44 Q.19 - -- Peak
4 350,10 31.08 46.00 -14.92 42,290 20.42 3.32 /.11 4l6 - -~ Peak
5 747.88 33.12 46.80 -12.88 33.83 28.16 4.34 33.92 0.14 - -- Peak
6 954,41 35.66 46.80 -10.34 32.33 30.94 5.44 33.14 0.09 - -- Peak

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuV/m)
0. 0.
ap ap
“ = a =
| |
0, [ ; 0, [ .
5 5 ot
- 4 - [T T ol ) R ! LN
3
Y W‘hw |t iemtint”
200! JMW u.aV‘\AMW 200 ‘.ﬂu| " ”A,‘AW. "ﬂ
100 100
3 24 18, 12, 806. 1000 30 24, 18, 612, 806, 1000
P eak Frequency (MHz) Frequency (MHz)
site © @3CH20-HY Site : @3CH20-HY
Condition: QP 3m Bilog 55606 & @8_241127 HORIZONTAL Condition: QP 3m Bilog 55686 & ©8_241127 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Facter Loss Factor Factor Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark

PHz dBuV/m dBuv/m dB dBuv  dB/m & d& dB am  deg

1 38.97 25.02 40.80 -14.98 35.42 24.12 0.98 35.75 0.25 - -- Peak
2 85.29 27.95 40.00 -12.65 47.71 14.08 1.65 35.7¢ 0.21 - -- Peak
3 244,37 23.43 46.00 -17.57 42.96 17.91 2.78 35.41 .19 - -- Peak
4 351.87 28.22 46.00 -17.78 39.40 20.45 3.32 3511 0.16 - -~ Peak
5 746.83 33.73 46.8@ -12.27 34.50 28.15 4.34 33.92 0.14 - -- Peak
6 954.41 36.23 46.80 -9.77 32.90 30.94 5.44 33.14 0.09 - -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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C2.1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel = Frequency RU Remark

(GHz) Rate
Mode 14 = U-NII-2A | 5.25-5.35 1+2 802.11a 52 5260 6Mbps - -
Mode 15 = U-NII-2A | 5.25-5.35 1+2 802.11a 60 5300 6Mbps - -
Mode 16 = U-NII-2A | 5.25-5.35 1+2 802.11a 64 5320 6Mbps - -
Mode 17 = U-NII-2A | 5.25-5.35 1+2 802.11be EHT20 52 5260 MCSO @ FullRU -
Mode 18 | U-NII-2A | 5.25-5.35 1+2 802.11be EHT20 60 5300 MCS0 = FullRU -
Mode 19 = U-NII-2A | 5.25-5.35 1+2 802.11be EHT20 64 5320 MCSO0 @ FullRU -
Mode 20 = U-NII-2A | 5.25-5.35 1+2 802.11be EHT40 54 5270 MCSO0 @ FullRU -
Mode 21 = U-NII-2A | 5.25-5.35 1+2 802.11be EHT40 62 5310 MCSO0 @ FullRU -
Mode 22 = U-NII-2A | 5.25-5.35 1+2 802.11be EHT80 58 5290 MCSO0 @ FullRU -
Mode 23 = U-NII-2A | 5.25-5.35 1+2 802.11ac VHT20 52 5260 MCSO0 - -
Mode 24 = U-NII-2A | 5.25-5.35 1+2 802.11be EHT20 64 5320 MCSO0 52 RU -

TEL: 886-3-327-0868 Page Number : C2-10of 175
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Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 25 | U-NII-2A 5.25-5.35 1+2 802.11ax HE20 64 5320 MCSO0 52 RU -
Mode 26 | U-NII-2C = 5.47-5.725 1+2 802.11a 100 5500 6Mbps - -
Mode 27 | U-NII-2C = 5.47-5.725 1+2 802.11a 116 5580 6Mbps - -
Mode 28 | U-NII-2C = 5.47-5.725 1+2 802.11a 140 5700 6Mbps - -
Mode 29 | U-NII-2C | 5.47-5.725 1+2 802.11be EHT20 100 5500 MCSO0 FullRU -
Mode 30 | U-NII-2C = 5.47-5.725 1+2 802.11be EHT20 116 5580 MCSO = FullRU -
Mode 31 | U-NII-2C = 5.47-5.725 1+2 802.11be EHT20 140 5700 MCSO0 | Full RU -
Mode 32 | U-NII-2C = 5.47-5.725 1+2 802.11be EHT40 102 5510 MCSO0 | Full RU -
Mode 33 | U-NII-2C = 5.47-5.725 1+2 802.11be EHT40 110 5550 MCSO = FullRU -
Mode 34 | U-NII-2C = 5.47-5.725 1+2 802.11be EHT40 134 5670 MCSO0 | Full RU -
Mode 35 | U-NII-2C = 5.47-5.725 1+2 802.11be EHT80 106 5530 MCSO = FullRU -

TEL: 886-3-327-0868 Page Number : C2-2 of 175
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Report No. : FR4N2610B

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate
Mode 36 | U-NII-2C | 5.47-5.725 1+2 802.11be EHT80 122 5610 MCSO | FullRU -
Mode 37 | U-NII-2C | 5.47-5.725 1+2 802.11be EHT160 114 5570 MCSO | FullRU -
Mode 38 | U-NII-2C | 5.47-5.725 1+2 802.11a 144 5720 6Mbps - -
Mode 39 | U-NII-2C | 5.47-5.725 1+2 802.11be EHT20 144 5720 MCSO | FullRU -
Mode 40 | U-NII-2C | 5.47-5.725 1+2 802.11be EHT40 142 5710 MCSO | FullRU -
Mode 41 | U-NII-2C | 5.47-5.725 1+2 802.11be EHT80 138 5690 MCSO | FullRU -
Mode 42 | U-NII-2C | 5.47-5.725 1+2 802.11ac VHT20 140 5700 MCSO0 - -
Mode 43 | U-NII-2C | 5.47-5.725 1+2 802.11be EHT20 140 5700 MCSO0 52 RU -
Mode 44 | U-NII-2C | 5.47-5.725 1+2 802.11ax HE20 140 5700 MCSO0 52 RU -
Mode 47 | U-NII-2C | 5.47-5.725 1+2 802.11be EHT20 140 5700 MCSO | FullRU SHF
Mode 48 | U-NII-2C | 5.47-5.725 1+2 802.11be EHT20 140 5700 MCSO | FullRU LF

TEL: 886-3-327-0868 Page Number : C2-3 of 175
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Report No. : FR4N2610B

C2.2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.

802.11a 52 = 5410.40 46.26 54.00 -7.74 \Y, Avg. Pass - Band Edge

14
802.11a 52 = 4953.00 53.66 54.00 -0.34 \Y, Avg. Pass - Harmonic
802.11a 60 = 5000.60 45.05 54.00 -8.95 \Y, Avg. Pass - Band Edge

15
802.11a 60  10600.00 53.10 54.00 -0.90 H Avg. Pass - Harmonic
802.11a 64 = 5350.10 43.20 54.00 -10.80 \Y, Avg. Pass - Band Edge

16
802.11a 64 | 10640.00 53.69 54.00 -0.31 H Avg. Pass - Harmonic
802.11be EHT20 52 @ 5407.20 47.19 54.00 -6.81 \Y, Avg. Pass | FullRU Band Edge

17
802.11be EHT20 52 @ 4953.00 53.78 54.00 -0.22 \% Avg. Pass | FullRU | Harmonic
802.11be EHT20 | 60 = 5000.00 47.61 54.00 -6.39 \% Avg. Pass | FullRU Band Edge

18
802.11be EHT20 @ 60 @ 10600.00 53.68 54.00 -0.32 H Avg. Pass | FullRU | Harmonic
19 802.11be EHT20 64 5350.10 43.56 54.00 -10.44 \% Avg. Pass Full RU | Band Edge

TEL: 886-3-327-0868 Page Number : C2-4 of 175
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) | (dB) Avg.
19 802.11be EHT20 64  10640.00 53.50 54.00 -0.50 H Avg. Pass | FullRU = Harmonic
802.11be EHT40 54 = 5350.18 46.89 54.00 -7.11 \Y, Avg. Pass | FullRU @ Band Edge
20
802.11be EHT40 54 @ 4963.00 53.36 54.00 -0.64 \Y, Avg. Pass | FullRU = Harmonic
802.11be EHT40 62 @ 5350.05 53.60 54.00 -0.40 \Y, Avg. Pass | FullRU Band Edge
21
802.11be EHT40 62 @ 10620.00 50.59 54.00 -3.41 H Avg. Pass | FullRU | Harmonic
802.11be EHT80 58 @ 5350.01 53.57 54.00 -0.43 \Y, Avg. Pass | FullRU Band Edge
22
802.11be EHT80 58 @ 4983.00 49.25 54.00 -4.75 \% Avg. Pass | FullRU | Harmonic
802.11ac VHT20 52 | 5409.20 46.68 54.00 -7.32 \% Avg. Pass - Band Edge
23
802.11ac VHT20 52 | 4953.00 53.66 54.00 -0.34 \% Avg. Pass - Harmonic
802.11be EHT20 64 @ 5377.54 37.95 54.00 -16.05 \Y, Avg. Pass | 52 RU Band Edge
24
802.11be EHT20 64 @ 5013.00 47.95 54.00 -6.05 \Y, Avg. Pass 52 RU Harmonic
TEL: 886-3-327-0868 Page Number : C2-50f 175
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.

802.11ax HE20 64 | 5362.98 37.13 54.00 -16.87 Y, Avg. Pass 52 RU Band Edge

25
802.11ax HE20 64 | 5013.00 44.79 54.00 -9.21 Y, Avg. Pass 52 RU Harmonic
802.11a 100 | 5352.10 43.94 54.00 -10.06 \% Avg. Pass - Band Edge

26
802.11a 100 | 5807.00 64.79 68.20 -3.41 \% Peak = Pass - Harmonic
802.11a 116 | 5430.73 43.57 54.00 -10.43 \% Avg. Pass - Band Edge

27
802.11a 116 | 5887.00 64.92 68.20 -3.28 \% Peak @ Pass - Harmonic
802.11a 140 | 5725.35 57.36 68.20 -10.84 \% Peak @ Pass - Band Edge

28
802.11a 140 | 5393.00 53.51 54.00 -0.49 \% Avg. Pass - Harmonic
802.11be EHT20 100 5354.95 43.82 54.00 -10.18 \% Avg. Pass | FullRU | Band Edge

29
802.11be EHT20 100 5807.00 67.36 68.20 -0.84 \% Peak | Pass | FullRU | Harmonic
30 802.11be EHT20 116 | 5434.41 42.98 54.00 -11.02 V Avg. Pass Full RU | Band Edge

TEL: 886-3-327-0868 Page Number : C2-6 of 175

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
30 802.11be EHT20 | 116 | 5887.00 67.84 68.20 -0.36 \Y, Peak | Pass | FullRU | Harmonic
802.11be EHT20 | 140 | 5725.03 66.90 68.20 -1.30 \Y, Peak | Pass | FullRU ' Band Edge
31
802.11be EHT20 140 5393.00 53.84 54.00 -0.16 \% Avg. Pass | FullRU  Harmonic
802.11be EHT40 102 5468.56 66.75 68.20 -1.45 \Y, Peak | Pass | FullRU Band Edge
32
802.11be EHT40 102 5817.00 67.51 68.20 -0.69 \Y, Peak | Pass @ FullRU Harmonic
802.11be EHT40 110 5401.40 44.85 54.00 -9.15 \Y, Avg. Pass | FullRU Band Edge
33
802.11be EHT40 110 5857.00 66.95 68.20 -1.25 \Y, Peak | Pass @ FullRU Harmonic
802.11be EHT40 134 5380.08 51.80 54.00 -2.20 \Y, Avg. Pass | FullRU Band Edge
34
802.11be EHT40 134 5363.00 53.34 54.00 -0.66 \% Avg. Pass | FullRU  Harmonic
802.11be EHT80 106 5459.98 53.14 54.00 -0.86 \% Avg. Pass | FullRU | Band Edge
35
802.11be EHT80 106 5223.00 64.95 68.20 -3.25 \Y, Peak | Pass | FullRU Harmonic
TEL: 886-3-327-0868 Page Number : C2-7 of 175
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.

802.11be EHT80 | 122 5452.70 46.29 54.00 -7.71 \Y, Avg. Pass @ FullRU Band Edge

36
802.11be EHT80 | 122 5303.00 66.84 68.20 -1.36 V | Peak | Pass | FullRU | Harmonic
802.11be EHT160 | 114 | 5447.24 52.98 54.00 -1.02 \Y, Avg. Pass | Full RU | Band Edge

37
802.11be EHT160 | 114 | 5263.00 62.12 68.20 -6.08 V | Peak | Pass | FullRU | Harmonic
802.11a 144 5406.16 51.28 54.00 -2.72 \Y, Avg. Pass - Band Edge

38
802.11a 144 | 5413.00 53.67 54.00 -0.33 \% Avg. Pass - Harmonic
802.11be EHT20 | 144 5408.89 51.75 54.00 -2.25 \Y, Avg. Pass | Full RU | Band Edge

39
802.11be EHT20 | 144 5413.00 53.55 54.00 -0.45 \Y, Avg. Pass | FullRU | Harmonic
802.11be EHT40 | 142 § 5401.48 51.51 54.00 -2.49 \% Avg. Pass Full RU | Band Edge

40
802.11be EHT40 | 142 5403.00 53.79 54.00 -0.21 \% Avg. Pass | FullRU | Harmonic
41 802.11be EHT80 | 138 5362.09 51.97 54.00 -2.03 \Y, Avg. Pass | Full RU | Band Edge
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
41 802.11be EHT80 | 138 5383.00 53.57 54.00 -0.43 \Y, Avg. Pass | FullRU = Harmonic
802.11ac VHT20 = 140 @ 5725.42 59.98 68.20 -8.22 V | Peak | Pass - Band Edge
42
802.11ac VHT20 | 140 | 5393.00 53.77 54.00 -0.23 \% Avg. Pass - Harmonic
802.11be EHT20 | 140 5742.64 49.97 68.20 -18.23 V | Peak @ Pass 52 RU | Band Edge
43
802.11be EHT20 | 140 5393.00 52.00 54.00 -2.00 \Y, Avg. Pass 52 RU Harmonic
802.11ax HE20 | 140 @ 5725.48 50.46 68.20 -17.74 V | Peak  Pass 52 RU | Band Edge
44
802.11ax HE20 | 140 & 5393.00 51.96 54.00 -2.04 \Y, Avg. Pass 52 RU Harmonic
a7 SHF 140 22800.00 39.87 54.00 -14.13 H Avg. Pass - SHF
48 LF 140  958.29 36.78 46.00 -9.22 V | Peak @ Pass - LF
TEL: 886-3-327-0868 Page Number : C2-9 of 175
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 / 815
700 / [T S mp W e N | L L EAK(UNI!
1 ’
K PSS MO AU RPN 5L — s
Vet feor
30 350} et
17! E
Peak
5000 5052 5104, 5156. 5208. 5260 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 511310 50.28 74.00 -23.72 42.81 33.23 12.76 37.71 0.80 321 360 PEAK 1 5268.80 111,33 ------ ------ 13,31 32.87 12.95 37.80 .08 321 36@ PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
105

/‘/ AVG_54
52!

52!
1
30 ] —" %0 = i
TV et
17! E
Avg
5000 5052 5104, 5156. 5208. 5260 1000 2200, 3400. 4600, 5800. 7000
Frequency (WHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 HORIZONTAL Condition: AVG 54 3m HF_91200_ 82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5113.88 41.83 54.00 -12.97 32,76 33.23 12.76 37.72 @.80 321 360 AVERAGE 1 5268.80 104.62 ------ ------ 96.60 32.87 12.95 37.80 @.80 321 360 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-10 of 175



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Fundamental

. 4oL¥el (dBuV/m)
1225
A

\ PEAK_BE_74
70.0
i ‘W“ bl el " T ‘wa"wlm Ahip
17

Peak Blank
5260 5300 5340. 5380. 5420, 5460
Frequency (WHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 02368 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5465.60 43.04 74.00 -25.96 39.68 33.09 13.13 37.86 0.80 321 360 PEAK

oLevel [BuVim)

\ AVG_BE_54
52!

17!
Avg Blank
5260 5300. 5340. 5380, 5420, 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5486.20 39.23 54.00 -14.77 30.87 33.09 13.13 37.86 0.80 321 360 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-11 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 1
105 105
115 / 815
700 uf\f [Tt S W e R | L il EAK(UNI!
1
5! - " J.Aw 5! HWA Jwﬂw |
it Ayt e ikl Wl s
b T bbbl
350 |t
17! E
Peak
5000 5052 5104, 5156. 5208. 5260 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5111.28 55.47 74.00 -18.53 47.22 3322 12.75 37.71 0.80 108 174 PEAK

1 5260.80 118,69 —----- ------ 110,65 3289 129 3779 0.00 1090 174 PEAK
agleve (BuVim) g v [BuVm)
1225 1225
1
105 f 105
I\J
875 875
700 / 700
,/J \ AVG_54
52! 7 52!
T 2 N
B0 3B T
VTR st
17. 17
Avg
5000 5052, 5104, 5156. 5208. 5260 1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Site + B3CH20-HY
Condition: AVG 54 3m HF 91260 B2368 241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5099.32 45.34 54.00 -8.66 37.12 33.20 12.74 37.72 0.80 108 174 AVERAGE 1 5268.80 111.70 ------ ------ 193.66 32.89 12.94 37.79 0.0 160 174 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C2-12 of 175
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental
aglevel 0BV
1225
105
o
\{\ PEAK_BE 74,
0.0 I
\'Ww 1
52, e Rl P
3,
17!
Peak Blank
5260 5300. 5340. 5380, 5420. 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5415.48 3471 74.00 -19.29 46,37 33.67 13.14 37.87 @.e@ 1@ 174 PEAK
aglevel 0BV
1225
1050/}
|
75
700 \
AVG_BE 54
52 T
— e
350
17!
Avg Blank
5260 5300. 5340. 5380, 5420. 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5419.40 46.26 54.00 -7.74 37.92 33.68 13.13 37.87 @.0@ 100 174 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-13 of 175

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610B

Pol. Horizontal Vertical
4o Level (dBuvim) 4o Level (dBuVim)
1225 1225
1050
1050
815
1 /o ) [ —Ln s — |
| |-
EAKUN) 00 7 =
T s I e 1 — o
100 LA S — b —
52!
13 G ’Q e 2
52! o R
350 175
175 1000 4400, 7800, 11200, 14600, 18000
Peak Frequency (MHz)
1000 4400. 7800. 1200, 14600. 18000 site : @3CH20-HY
AVg Frequency (MHz) ition: PEAK(UNII) 3m HF_91200 8236@ 241181 VERTICAL
: . Limit Read  Ant Cable Preamp  Aux APos  TPos
Slte. ) + @3Ci20-Y Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Condition: PEAK(UNII) 3m HF_01260 0236 241101 HORIZONTAL
Mz dBuV/m dBuv/m d8  dBuv  dB/m dB dB db cn deg
Limit Read  Ant Cable Preamp  Aux APos  TPos 1 4953.08 61.63 74.08 -12.37 53.62 33.12 12.52 37.63 .80 186 155 Peak
Freq Level Line Margin Level Factor Loss Factor Factor Remark 2 4953.89 53.66 54.88 -B.34 45.65 33.12 12.52 37.63 0.0 186 155 Average
3 5107.89 55.37 74.88 -18.13 47.63 33.21 12,75 37.72 0.0 180 169 Peak
sy vy ey o 4 5107.60 46.95 54.89 -7.65 38.71 33.21 12.75 37.72 8.8 180 169 Average
Uz dBul/n dBuVfm dB b/ dBfn dB dB b on deg 5 5413.00 57.55 74.00 -16.45 49.22 33.07 13.13 37.87 0.00 180 167 Peak
1 4953.00 55.91 74.60 -18.89 47.99 33.12 12.52 37.63 0.60 100 24 Peak § SA3.00 4B.61 5408 -5.39 40.23 35.67 1313 37.57 0.6 160 167 Average
2 4953.88 47.32 54.80 -6.68 39.31 33.12 12.52 37.63 .80 18e 244 Average 7 5567.8@0 65.49 58.28 -2.80 57.88 32.93 13.38 37.91 0.8 188 164 Peak
3 5567.88 57.95 68.28 -18.25 49.63 32.93 13.30 37.91 @.80 100 299 Peak 8 5720.88 55.87 68.20 -12.33 46.65 33.64 13.50 37.92 @.80 180 148 Peak
4 10520.88 64.83 68.20 -3.37 43.32 38.60 18.54 41.44 0.81 234 27 PEAK 9 5874.88 68.35 68.28 -7.85 56.26 34.38 13.71 37.92 8.8 250 136 Peak
S 15780.00 53.00 74.00 -20.98 35.17 38.94 20.87 A4.40 0.4 300 32 PEAC 10 10520.68 61.69 63.28 -6.51 45.1% 38.60 18.54 41.44 .81 250 116 PEAK
11 15780.08 52.55 74.6@ -21.45 34.70 38.94 22.87 44.40 0.4 480 25 PEAK
6 15780.88 42.61 54.80 -11.39 24.76 38.94 22.87 44.4p 0.44 300 32 Average 12 15780.00 42.50 54.00 1141 24.74 38.94 22.87 44.40 ©0.44 408 25 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Vertical
! 4ﬂLe\'eImB||\|IJ|n) ! Mmel(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C2-15 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 !
115 815
700 / Tt S e | L i EAK(UNI!
51'»...” PRI IO My T OT PR A m »JN”/ 5 ,,WM . . kg
50 BT AP S
17! E
Peak
5000 5060. 5120, 5180. 5240. 5300 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5060.00 50.88 74.00 -23.12 42,54 33.48 12.61 37.67 0.80 108 277 PEAK

1 5300.00 104,39 —----- ------ 9.40 32.81 12.99 37.8L 0.08 100 277 PEAK
Level (dBuvim) Level [dBuvim)
1225 1225
106 105
10 10 1
875 ﬂ 875
700 } 700
AVG_54)
Pl & A/\/\J{ Pl & =
30 %0 BB il
LA s P
17. 17
Avg
5000 5060. 5120. 5180. 5240. 5300 1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Site + B3CH20-HY
Condition: AVG 54 3m HF 91260 82368 241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5060.00 41.80 54.00 -12.20 33.46 33.48 12,61 37.67 0.80 108 277 AVERAGE 1 5308.80 93,13 ------ ------ 99.14 32.82 12.98 37.8L ©.00 180 277 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C2-16 of 175
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Fundamental
aglevel 4BV
1225
105
o)
\ PEAK_BE 74,
0.0
N
W...m St ..Mu..‘. R TN e,
350
17!
Peak Blank
5300 5332 5364, 5396. 5428. 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 538,24 47.15 74.00 -26.85 33.89 3318 13.1¢0 37.85 0.80 108 277 PEAK

aglevel 4BV
1225
105
ws) /]
700 \
\ AVG_BE 54
52,
,\’\_ 1
350 —
17!
Avg Blank
5300 5332 5364, 5396. 5428. 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5446.49 37.91 54.00 -16.69 29.61 33.01 13.17 37.88 0.80 108 277 AVERAGE

TEL: 886-3-327-0868 Page Number 1 C2-17 of 175
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2610B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 i
105 105
115 )j 815
700 J/ [Tt S p N W e | L L EAK(UNID!
Tt Ve A B e parsea 5! ——— W”W‘ il
purtivlmypie”
350 95 Doty i3
17! E
Peak
5000 5060. 5120, 5180. 5240. 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5060.30 53.37 74.00 -20.63 45.83 33.48 12.61 37.67 0.80 108 156 PEAK 1 5308.80 114.79 ------ ------ 186.79 32.81 13.08 37.81 0.0 160 156 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 i 105
115 H 815
700 / 700
/./ AVG_54
52! 52!
- N IS S N Y I
30 34 ey
RNV e
17! E
Avg
5000 5060. 5120, 5180. 5240. 5300 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200 8236 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5p60.60 45.85 54.00 -8.95 36.71 33.48 12.61 37.67 0.80 108 156 AVERAGE 1 5300.80 107.74 ------ ------ 99.74 32.81 13.60 37.8L ©.80 180 156 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-18 of 175
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental

3 oLevel [BuVim)

1225

K PLAK_BE 74
70

" AT b o

Peak Blank

5364. 5396. 5428. 5460
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 02368 241101 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5357.76 53.16 74.00 -20.84 44.83 3318 13.07 37.84 0.80 108 156 PEAK

3 oLevel [BuVim)

AVG_BE 54
57‘ o 1
] T
350
17!
Avg Blank
5300 5332 5364, 5396. 5428. 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5446.56 43.23 54.00 -10.77 34.93 3301 13.17 37.88 0.80 108 156 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-19 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Vertical
4o Level dBuVim) . goLevel [dBuVim)
1225 1225
1050 1050
1050
875
875 EAK(LUNIN|
EAK(UNI) 200 T e U
200 T ML e 1 O | 3 N O | 5| 115 7
_4 ’ 5 34
52, E S b ety 1
I o e T
M 350l
150!
175
175
Peak 1000 4400 7800. 11200, 14600. 18000
Frequency (MHz)
1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
Av requency (Hkz) site  : @3CH2O-HY
g . Condition: PEAK(UNII) 3m HF_S1260 82368 241161 VERTICAL
Site + @3CH20-HY
Condition: PEAK(UNII) 3m HF_01280_82368_241161 HORTZONTAL Linit Read  Ant Cable Preap  Auwx  APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Limit Read  Ant Csble Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark HHz dBuv/m dBuv/m ds  dBuwv  dB/m ds d dB o deg
1 4903.00 50.57 74.08 -14.43 51.27 33.36 12.60 37.66 0.60 100 160 Peak
Mz dBul/n dBuV/n B dBw dB/n @B 0B B cn  deg 2 4903.00 50.41 54.08 3.50 42.11 33.36 12.60 .66 .0 100 160 Average
1 4993.00 54.38 74.00 -19.62 46.68 33.36 12.60 37.66 0.60 101 281 Peak 3 5M47.00 5407 74.00 -19.03 4571 33.00 1180 .74 0.00 180 172 Peak
I 4993.00 4530 5400 -B.70 .00 3336 160 .66 0.60 101 261 Average 4 5147.00 44.72 54.60 0.28 36.37 33.20 12.80 37.74 0.60 100 172 AveEage
3 560700 5472 68.20 -13.48 46.25 3363 13.35 37.91 0.00 100 200 Peak 5 5607.08 62.3 €8.20 -5.96 53.83 33.03 13.35 37.91 £.60 110 169 Pea
6 501408 57.20 63.20 -16.91 47.16 34.30 13.76 37.03 6.89 180 182 Peak
4 10606.99 62,15 74.00 -11.85 45.35 38.99 18.62 41,52 0.80 267 43 PEAK 7 1050008 9.3 7408 1468 4050 3590 1565 415 b8 180 59 ek
5 loGee.eb 53.10 54.60 0.9 3630 38.90 18.62 4152 0.80 207 43 Average B 1060000 49.17 5408 -4.83 3237 38.90 15.62 4150 0.50 100 89 Average
6 15300.00 53.48 74.00 -20.52 35,33 3.00 22,97 4430 0.5 180 361 PEAK 9 1508.08 53.45 74.80 -26.55 35.35 30.80 20.37 44.33 .42 360 51 PEAK
7 15008.88 42.69 54.60 -11.31 24.60 39.88 22.97 44.30 8.4 160 301 Average 10 15960.08 42.68 54.6 -11.32 24.50 39.89 22.97 44.38 0.42 368 51 Average
TEL: 886-3-327-0868 Page Number 1 C2-20 of 175
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Vertical
! 4ﬂLe\'eImB||\|IJ|n) ! Mmel(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C2-21 of 175

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No.

: FR4N2610B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
75 H\ 815
\ PEAK_BE 74,
700 {1 i | I | 1 i L EAKIUNI)
52! \““‘“M 1 i i
Aol b mdeor M P s i e
354 35 gyt ittt
17! E
Peak
530 5348. 5376. 5404, 5432, 5460 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5350.38 47.34 74.00 -26.16 39.52 3318 13.86 37.84 0.80 208 130 PEAK 1 5320.80 106.71 ------ ------ 98.64 32.88 13.61 37.82 @.00 200 130 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105
BT.‘N/\\ 815
700 \ 700
AVG_BE 54 AVG_54
52, 52,
1 IV
B | N el
350 350 p——
17! E
Avg
530 5348. 5376. 5404, 5432, 5460 1000 200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 HORIZONTAL Condition: AVG 54 3m HF_91200_ 82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5350.10 33.41 54.00 -15.59 30.89 33.18 13.86 37.84 0.80 208 130 AVERAGE 1 5320.80 99.89 ------ ------ 91.82 32.88 13.61 37.82 ©.00 200 130 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)

1225 1225 ]

105 105

15 \ 815

PEAK_BE 74,
700 {1 i | I | 1 i L EAKIUNI)
52! \M'\‘m - - ; 52! W}WAW | " )
. o A e et et
Rty
350 36, 0|t s
17! E
Peak
530 5348. 5376. 5404, 5432, 5460 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5350.52 52.44 74.00 -21.56 44,12 33.19 13.86 37.84 @.0@ 10@ 137 PEAK 1 5329.00 114.33 ------ ------ 106.17 32.96 13.83 37.83 @.00 189 137 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225

5 AVG_BE 54 AVG_54
52!
! Wl
— E—
354 350 W”’JLJLA
| A
17! E
Avg
530 5348. 5376. 5404, 5432, 5460 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200 8236 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5350.10 43.20 54.00 -10.80 34.88 3318 13.86 37.84 0.80 108 137 AVERAGE 1 5320.80 107.98 ------ ------ 99.82 32.96 13.63 37.83 0.00 180 137 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
JpgL2ve (¢Buvim) . goLevel dBuvim)
1225 1225
w1 1050
875
815 EAK(UNI)
EAK(UNI) 2o M ML T Y s | 03 SO (Y | r
T
! [N L0 | —| | — 1 1 7
700 L L e b m— 52 1320 AVG 54
1 4 VG54 Lt s e 1
5 MJaEE - ﬁﬁﬁi 350
350 s
175
Peak 1000 4400 7800. 11200, 14600. 18000
Frequency (MHz)
A 1000 4400. T800. 11200. 14600. 18000 site + B3CH26-HY
Vg Frequency (MHz) Condition: PEAK(UNII) 3m HF_S1260 82368 241161 VERTICAL
Site * B3CH28-HY Linit Read  Ant Cable Preamp  Aux APos  TPos
Condition: PEAK(UNII) 3m HF_912D_02360_241181 HORIZONTAL Freq Level Line Margin Level Factor Loss Factor Factor Remark
s HHz dBuv/m dBuv/m ds  dBuwv  dB/m ds ds de o deg
tnit o Read it Gble preap i Apos Thos 1 5e13.09 58.19 74.08 -15.81 40.87 33.37 12.63 37.68 0.80 100 156 Peak
freq Level  Line fargin Level Factor  Loss Factor Factor Renark 2 SP13.00 47.85 54.00 -6.15 30.53 33,37 12.63 .68 0.0 100 156 Average
- 3 5473.00 55.32 68.20 -12.88 47.67 32.95 13.20 37.00 0.60 100 169 Peak
MHz dBuv/m dBuv/m B dBuy dB/m dB B B cm deg 4 5627.69 61.55 68.20 -6.65 52.98 33.11 13.38 37.92 ©.80 180 156 Peak
1 5627.08 54.70 6B.20 -13.50 46.13 33.11 13.33 37.92 0.00 180 291 Peak 5 5780.88 54.76 68.20 -13.44 45.16 33.94 13.58 37.92 @.80 180 174 Peak
2 10640.00 62.62 74.00 -11.38 45.68 39.06 18.65 41.57 0.80 203 47 PEAK 6 5934.88 57.27 68.28 -18.93 47.11 34.33 13.79 37.93 8.80 180 119 Peak
3 10640.09 53.59 54.80 -6.31 36.75 39.86 18.65 41.57 .80 203 47 Average 7 10640.06 57.16 74.00 -16.34 40.2) 39.06 18.65 41.57 B.80 180 B9 PEAK
4 1596008 5272 TA.00 -21.28 .74 30.80 2380 44.35 .41 480 58 PEAK : 1‘5’;’;‘;3 ::g; 3‘:-% 22;2 zz izg: ;i;z ::Z: gi‘; ﬁ Sz {_“E':;ﬁﬂe
5 15%60.00 43.24 5400 -10.76 15,26 3.0 2.00 4.5 041 40 5B Average 10 15960.08 43.28 54.00 -10.72 25.30 3880 23.80 44.35 .41 480 354 Aversge
TEL: 886-3-327-0868 Page Number 1 C2-24 of 175
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Pol. Horizontal Vertical
! 4ﬂLe\'eImB||\|IJ|n) ! Mmel(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C2-25 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 J 815
700 /M«,(/ [Tt S e S | L L EAKUNI!
2 i 2 T e
il P s el e i ey A MMMN
; i
30 Bilrisamtirsetot
17! E
Peak
5000 5052 5104, 5156. 5208. 5260 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg

1 512662 49.96 74.00 -24.84 4167 33.25 12.77 373 0.08 188 123 PEAK 1 5260.80 112,25 ------ -====- 10421 3289 129 3779 0.0 109 123 PEAK
Level (dBuvim) Level [dBuvim)
1225 1225
106, 105,
875 r 875
700 J 700
} AVG_54)
52! A 52!
1 ]
350 T 350 e
L P T
17. 17
Avg
5000 5052, 5104. 5156. 5208. 5260 1000 2200. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Site + B3CH20-HY
Condition: AVG 54 3m HF 91260 82368 241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5181.14 33.86 54.00 -15.14 30.64 33.20 12.74 37.72 0.80 108 123 AVERAGE 1 5268.80 103.78 ------ ------ 95.75 32.88 12.94 37.79 ©.00 180 123 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental

oLevel [BuVim)

1225

\ PLAK_BE 74

WAL A i

Peak Blank

5340. 5380.
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 02368 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5410.60 49.96 74.00 -24.64 41.62 33.08 13.13 37.87 0.80 168 123 PEAK

oLevel [BuVim)

\\ AVG_BE_54

52,
f 1
%0 =
17!
Avg Blank
5260 5300. 5340. 5380, 5420, 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5468.60 40.73 54.00 -13.27 32,39 33.08 13.13 37.87 0.80 108 123 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-27 of 175

FAX: 886-3-327-0855
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Report No. : FR4N2610B

+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

1 5167.12 44,59 54,00 -9.41 36.35 3321 12.75 37.72 0.80 108 158 AVERAGE

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 1
105 105
115 } 815
e M/ L el N —yn EAKUND)
5! ! mw/f 5! [y l |
e oo 2 ol ] i R e
%0 b ottt
17! E
Peak
5000 5052 5104, 5156. 5208. 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5112.58 34.41 74.00 -19.59 46,14 33.23 12.76 37.72 @.e@ 108 156 PEAK 1 5260.80 117.57 ------ ------ 109.53 32.89 12.94 37.79 0.0 189 153 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 J 815
700 / 700
[\/ L AVG_54
52! 52!
1
T JNE DN
ki3 ki3 e e —
30 350 —
17! E
Avg
5000 5052 5104, 5156. 5208. 5260 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 VERTICAL

Condition: AVG 54 3m HF 91260 B2368 241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5268.80 119,52 ------ ------ 102.45 32.89 12.94 37.79 0.00 160 158 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-28 of 175




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental
aglevel 0BV
1225
o
ol |
PEAK_BE 74,
0.0
1
52! s e e e et HALLSY U ey
3,
17!
Peak Blank
5260 5300. 5340. 5380, 5420, 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5406.60 57.20 74.00 -16.80 43.84 33.09 13.13 37.86 @.ee 10@ 158 PEAK
aglevel 0BV
1225
105
ol
700 \
AVG_BE 54
52! — i
— T
350
17!
Avg Blank
5260 5300. 5340. 5380, 5420, 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5467.20 47.19 54.00 -6.81 33.84 33.09 13.13 37.87 @.0@ 10@ 158 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-29 of 175
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Pol. Horizontal Vertical
4o Level (dBuvim) 4o Level (dBuVim)
1225 1225
1050
1050
815
1 o O T —Ln s —
EAK(UNI) 00 s "
g T w4 i
3 52 W ]
1 654 o P2
52! _,ﬁc. e 3540
30 175
175 1000 4400, 7800, 11200, 14600, 18000
Peak Frequency (MHz)
1000 4400. 7800. 11200. 14600. 18000 © @3(H28-HY
AVg Frequency (MHz) PEAK(UNLI) 3m HF_9120D 02368 241181 VERTICAL
117
: . Limit Read  Ant Cable Preamp  Aux APos  TPos
Slte. ) + @3Ci20-Y Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Condition: PEAK(UNII) 3m HF_01260 0236 241101 HORIZONTAL
tode 17 MHz dBuv/m dBuv/m  dB  dBuV  dB/m dB d  db o deg
Limit Read  Ant Cable Preamp  Aux APos  TPos 1 4953.08 63.95 74.08 -10.65 55.94 33.12 12.52 37.63 .80 186 155 Peak
Freq Level Line Margin Level Factor Loss Factor Factor Remark 2 4953.89 53.78 54.88 -B.22 45.77 33.12 12,52 37.63 0.0 186 155 Average
3 5107.89 56.89 74.88 -17.11 48.65 33.21 12,75 37.72 0.0 161 168 Peak
sy vy ey o 4 5107.69 47.76 54.89 -6.24 39.52 33.21 12.75 37.72 8.8 161 168 Average
Uz dBul/n dBuVfm  dB bl dBfn B dB b o deg 5 5413.00 59.41 74.00 -14.53 5L.08 33.07 13.13 37.87 0.00 180 151 Peak
1 4953.00 57.45 74.60 -16.55 49.44 33.12 12.52 37.63 0.60 180 311 Peak § SA3.00 49.15 S4.08 -6.82 40.85 35.67 1313 37.57 0.0 180 15 Average
2 4953.88 47.47 54.80 -6.53 39.46 33.12 12,52 37.63 .80 1ee 311 Average 7 5567.88 67.41 68.20 -8.79 59.89 32.93 13.38 37.91 0.80 100 154 Peak
3 5567.08 66.18 68.28 -B.82 51.86 32.93 13.30 37.91 @.80 189 286 Peak 8 5720.88 58.59 68.20 -9.61 49.37 33.64 13.50 37.92 @.ee 180 141 Peak
4 10520.60 66.46 68.20 -1.74 49.05 33.60 18,54 41.44 @.81 238 26 PEAC 9 5874.88 61.42 68.20 -6.78 51.33 34.33 13.71 37.92 8.8 185 137 Peak
5 15780.00 53.11 74.00 -20.89 35.26 38.94 20.87 A4.40 0.4 180 276 PEAC 10 10520.68 63.40 63.28 -4.80 46.89 38.60 18.54 41.44 .81 250 115 PEAK
11 15780.68 52.75 74.6@ -21.25 34.90 38.94 22.87 44.40 0.4 16@ 161 PEAK
6 15788.80 42.58 54.80 -11.42 24.73 38.94 22.87 44.46 0.44 180 276 Average 12 1576009 42.52 54.00 1148 24.67 38.94 22.67 44.40 0.4 100 191 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C2-30 of 175



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! Hmel(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
okt 17 ode 17
TEL: 886-3-327-0868 Page Number 1 C2-31 of 175
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Pol. Horizontal Fundamental
Level [dBuVim) o Level [dBuvim)
1225 1225
105 ) 105 !
115 ;' 815
700 K Tt S e | LI I8 EAK(UNI!
5 ol o " Aol ol e th 52: W U pplh A, At 0 Al
" - ! Ittt e "
30 3wt st e
17! E
Peak
5000 5060. 5120, 5180. 5240. 5300 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5060.80 53.13 74.00 -20.87 44.79 33.48 12,61 37.67 0.80 108 239 PEAK 1 5300.80 106,86 ------ ------ 98.67 32.81 12.99 37.8L @.80 188 239 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105, 105
10! 10! 1
115 r 815
700 ‘ 700
; AVG_54
52! /J 52!
30 4 e T
T et
17! E
Avg
5000 5060. 5120, 5180. 5240. 5300 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 HORIZONTAL Condition: AVG 54 3m HF_91200_ 82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5pe1.50 42,19 54.00 -11.81 33.85 33.48 12.61 37.67 0.80 108 239 AVERAGE 1 5308.80 99.30 ------ ------ 91.31 32.81 12.99 37.8L ©.80 180 239 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-32 of 175
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Pol. Horizontal Fundamental
. 4oL¥el (dBuV/m)
1225
o
\ PEAK_BE_74)
70.0
2 ! ‘
MWWM\, Al AT Aea by e
17
Peak Blank
5300 5332 5364. 5306. 5428, 5460
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 02368 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5449.92 47.48 74.00 -26.52 39.20 33.08 13.17 37.89 0.80 168 239 PEAK

o Level (dBuVim)
1225
105
a5
700 \
\ AVG_BE 54
52,
\ :
350 T
17!
Avg Blank
5300 5332 5364, 5396. 5428. 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5447.84 37.87 54.00 -16.13 29.58 33.08 13.17 37.88 0.80 108 239 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-33 of 175
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Report No. : FR4N2610B

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5060.99 56.83 74.00 -17.17 43.49 33.48 12.61 37.67 0.80 101 189 PEAK

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 i
105 105
115 815
700 [Tt S p N W e | L 4 EAK(UNID!
58— " ") . PRy Y —— /VN 52! M‘"‘l | R
e Ve e o
M«Www
%0 P UM i
17! E
Peak
5000 5060. 5120, 5180. 5240. 1000 2200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5pee.e 47.61 54.00 -6.39 39.27 33.48 12.61 37.67 0.80 181 189 AVERAGE

1 5300.80 114.47 ------ ------ 106.47 32.81 13.08 37.81 @.08 161 189 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1

105 105

115 815

0.0 0.0

J AVG_54
52! 52!
L || Y. A .
30 34 e
TR i
17! E
Avg
5000 5060. 5120, 5180. 5240. 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200 8236 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5308.80 106,95 ------ ------ 98.95 32.81 13.60 37.8L @.80 1681 189 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental
aglevel 4BV
1225
™
o
\ PEAK_BE 74,
0.0
% "
52! L ST S Y " PP
g, bt g
3,
17!
Peak Blank
5300 5332 5364, 5396. 5428. 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5456.80 52.58 74.00 -21.42 44,30 32.99 13.13 37.89 @.ee 181 189 PEAK
aglevel 4BV
1225
105
ol |
700 \
\ AVG_BE 54
52,
1—..
3,
17!
Avg Blank
5300 5332 5364, 5396. 5428. 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5455.68 43.p4 54.00 -10.96 34.76 32.99 13.13 37.89 @.0@ 181 189 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-35 of 175
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Pol. Horizontal Vertical
Jaglevel ¢Buim)  goLevel (dBuvim)
1225
1225
1050
105!
1050,
815
a5, EAK(UNI)
- 700 T L1 A e 0 S | N Il
EAK(UH!IlI 1 8 9
70007 [N LA | —] | | — 4 AVG 54
7001 FHIL AL ey b S| 52, = —
4 G e 12
52! P R e = 35
360! 175
175 1000 4400. 7800, 11200. 14500, 18000
Peak Frequency (MHz)
site  : @3CH20-HY
A 1000 400, 7800. 1200, 14600. 18000 Condition: PEAK(UNII) 3m HF_9120D 02360 241101 VERTICAL
vg Frequency (MHz) ode @18
Limit Read  Ant Cable Preamp  Aux APos  TPos
Site  @3CH26-HY Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Condltlcmf PEAK(UNII) 3m HF_91200_02360_241161 HORIZONTAL T @ dwim @ dw dm ® @ @ o e
tode  : 18 . 4993.00 61.42 74.88 -12.58 53.12 33.36 12.60 37.66 0.80 180 154 Peak
Limit Read  Ant (Cable Preamp  Aux APos  TPos 4993.00 50.60 54.88 -3.40 42.39 33.35 12.60 37.66 0.80 180 154 Average
Freq Level Line Margin Level Factor Loss Factor Factor Remark 5147.60 55.78 74.08 -18.30 47.35 33.29 12.80 37.74 0.80 180 171 Peak

1
2
3
4 5147.00 45.29 54.68 -8.71 36.34 33.23 12.89 37.74 0.88 180 171 Aversge
B R . 5 5453.00 55.92 74.00 -18.88 47.64 32.99 1318 37.83 0.89 100 157 Peak
6 5453.00 45.77 54.00 -8.23 37.49 32,99 13.18 37.33 0.0 100 157 Average
1 5607.08 56.21 6B.20 -11.99 47.74 33.83 13.35 37.91 0.00 183 298 Peak 7 5667.89 64.16 68.28 -4.84 55.69 33.83 13.35 37.91 0.8 106 164 Peakg
2 10600.08 6€3.34 74.00 -10.16 47.84 38.90 18.62 4152 @.80 23 3LPEAK § 5914.09 59.45 68.29 -8.75 49.32 34.33 13.76 37.93 0.6 113 182 Peak

3 10600.09 53.68 54.80 -6.32 36.88 38.90 18.62 41.52 .80 223 31 Average 9 18680.88 58.79 74.68 -15.21 41.09 38.38 18.62 41.52 8.88 180 87 PEAK

4 15900.00 52.94 74.60 -21.06 34.85 39.80 22.97 44.30 0.42 307 PEAK 16 10600.00 48.62 54.80 -5.38 31.82 38.99 18.62 41.52 .30 160 87 Average
5 15000.08 4273 54.00 1120 24.60 30.80 2.07 4.3 0.4 11 15900.00 52.46 74.08 -21.54 34.37 39.88 22,97 44.30 0.4 488 71 PEAK

12 15900.60 42.77 54.09 -11.23 24.68 39.80 2237 44.30 .42 498 71 Average

g8

387 Average

TEL: 886-3-327-0868 Page Number 1 C2-36 of 175
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! Hmel(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
Mokt 1B ode 1B
TEL: 886-3-327-0868 Page Number 1 C2-37 of 175
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Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 815
\ PEAK_BE 74,
700 {1 i | I | 1 i L EAKIUNI)
52 1 52 " A
P W T RSP R WOP T T R
30 35, Dhetieant MWWWMW
17! E
Peak
530 5348. 5376. 5404, 5432, 5460 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5379.92 43.28 74.00 -25.72 39.94 3318 13.89 37.85 0.80 168 123 PEAK

1 5320.80 187.25 ------ === 99.15 32.88 13.81 37.82 0.00 189 123 PEAK
ggLeve! 4BuVim) PMECICNT)
1225 1225
105 105 1
n7.=\A 875
700! 700!
5. AVG_BE 54 AVG_54)
5.
1 ]
o ,_ o el
TN
17. 17
Avg
5320 5348. 5376. 5404. 5432, 5460 1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG BE 54 3m HF 91280 02360 241101 HORIZONTAL Condition: AVG 54 3m HF 91260 82368 241101 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto + RB:1060.080kHz VBI:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5351.92 33.42 54.00 -15.58 30.10 33.18 13.86 37.84 0.80 108 123 AVERAGE 1 5320.80 99.54 ------ ------ 91.47 32.88 13.61 37.82 ©.80 180 123 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-38 of 175
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
- 105
75 \ 815
PEAK_BE 74,
700 (1) i | I T 1 i L EAKIUNI)
i M 1 Freriadh TN ] %2 l ]WWWW
380 35 eyt
17! E
Peak
530 5348. 5376. 5404, 5432, 5460 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5351.50 53.01 74.00 -20.99 44.69 3318 13.86 37.84 0.80 101 147 PEAK

1 5320.80 114.34 ------ ------ 106,18 32.96 13.63 37.83 .08 161 147 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 \ 815
700 \ 700
9 AVG_BE 54 AVG_54
52!
. Wl
350 350 ——"“""JJJ
I i
17! E
Avg
530 5348. 5376. 5404, 5432, 5460 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200 8236 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5350.10 43.56 54.00 -10.44 35.24 33,18 13.86 37.84 0.80 101 147 AVERAGE 1 5320.80 107.35 ------ ------ 99.19 32.96 13.63 37.83 @.80 181 147 AVERAGE

TEL: 886-3-327-0868
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Pol. Horizontal Vertical
o Level (@Buvim) - Level (dBuvim)
1225 1225
50 1050
475
815! EAK(UNI)
EAKUNI) 700 e T n
T
F o I 1 i o N e | | I LS 5
7000 HHHL AL s b e | 52 VG 541
b
AVG_5) i s
5 e Py R
35,0M 175
175
Peak 1000 400, 7800, 1200, 14600, 18000
Frequency (MHz)
Avg 1000 4400, ) e 14600. 18000 ite e
requency (WHz) Condition: PEAK(UNII) 3m HF 31200 82362 241161 VERTICAL
Hode 118
Site © @3CH20-HY Limit Read  Ant Cable Preamp  Aux APos  TPos
Condition: PEAK(UNTI) 3n HF_ 31260 62360 241181 HRZZONTAL Freq level Line Margin Level Factor Loss Factor Factor Remark
fode i 18 it Rl At Cable ? s T Miz du/m dbw/n  d6 dew dbfn @B 8 dB  cm  deg
an | el nt Lable Preanp - Aux RFos - TFOS 1 5A13.00 59.95 74.00 -14.84 51.64 33.37 12.63 37.68 0.80 105 154 Peak
Freq Level Line Margin Level Factor Loss Factor Factor Remark 2 501300 49.91 54.00 -4.09 4159 33.37 12.63 37.68 0.00 105 154 Average
3 5167.00 55.05 68.20 -13.15 46.84 33.13 12.83 3775 0.9 180 173 Peak
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg 4 5627.60 62.18 68.20 -6.82 53.61 33.11 13,38 37.92 8.6 183 163 Peak
1 10640.08 63.26 74.00 -18.74 46,32 39.86 19.65 41.57 0.80 284 20 PEAK 5 5934.8 57.53 68.20 -18.67 47.37 34.32 13.79 37.93 @.80 100 191 Peak
2 10640.09 53.50 54.80 -6.50 36.56 39.86 18.65 41.57 0.0 204 29 Average 6 10640.08 57.57 74.08 -16.43 40.63 39.06 18.65 4L.57 @.80 217 69 PEAC
3 15960.00 5106 74.00 -22.64 3308 3B.80 23.60 4.5 0.4 189 18 PEAC 7 10642.00 46.60 54.80 -7.40 19.65 39.06 18.65 41.57 0.80 217 69 Average
§ 15960.60 5171 74.89 -22.29 33.73 38.89 23.02 44.25 0.5 30 166 PEAK
4 1506609 42.66 54.80 -11.34 20.68 38.80 23.80 4.5 0.41 180 18 Average o DsSENG 4261 5008 1136 2066 00 2.0 M3 041 3 106 Average
TEL: 886-3-327-0868 Page Number 1 C2-40 of 175
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Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! Hmel(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (WHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
Mokt 1B ode 1B
TEL: 886-3-327-0868 Page Number 1 C2-41 of 175
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ssamanas. FCC RADIO TEST REPORT

Report No.

: FR4N2610B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 Y 105
115 /f 815
700 (f Tt S e | L g EAK(UNI!
i ; s L At it [ SRS
K g gt
350 25 D g
17! E
Peak
5000 5054, 5108, 5162. 516. 5210 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5131.76 50.43 74.80 -23.57 42,12 3326 12.78 37.73 @.80 300 58 PEAK 1 5278.80 106.77 ------ ------ 98.74 31.88 12.94 37.79 .00 360 58 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105, 105
10! 10! 1
115 815
700 ) 700
AVG_54
52! 52!
| A~ ]
. o o el
P—
Lot T
17! E
Avg
5000 5054, 5108, 5162. 516. 5210 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 HORIZONTAL Condition: AVG 54 3m HF_91200_ 82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5130.14 49,39 54.80 -13.61 32,88 33.26 12.78 37.73 @.80 300 58 AVERAGE 1 5278.80 99.26 ------ ------ 91.23 32.88 12.94 37.79 0.0@ 360 58 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-42 of 175
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Pol. Horizontal Fundamental
aglevel 0BV
1225
105, M
115
PEAK_BE 74,
0.0
2 MM a 1
“1). ‘l it A, AR e i
3,
17!
Peak Blank
5210 5308. 5346. 5384, 5422, 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5448.22 43.04 74.00 -25.96 39.76 33.00 13.17 37.89 @.0@ 300 50 PEAK
aglevel 0BV
1225
105
815
0.0
\‘ AVG_BE 54
52,
VN 1
30 T
17!
Avg Blank
5210 5308. 5346. 5384, 5422, 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5429.83 37.59 54.00 -16.41 29.28 33.04 13.15 37.88 @.00 300 5@ AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-43 of 175
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610B

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

1 512,58 43.86 54.00 -10.14 35.57 3325 12.77 37.73 0.80 108 137 AVERAGE

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
125 125 .
105 105
115 ) 815
700 MM" o [Tt S N W e | U ‘T [ EAK(UNI!
o ] i’ o | K« |,
YR pr g TR 0 Canl (i W L m
Pt it .
350 [T st
17! E
Peak
5000 5054, 5108, 5162. 516. 5210 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5120.42 53.55 74.00 -20.45 45.27 3324 12.77 37.73 0.80 168 137 PEAK 1 5278.8@ 115,92 ------ ------ 107.85 32.89 12.94 37.79 .08 160 137 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 ) 815
700 / 700
AVG_54
52! 52!
340 34 e
Lol =T
17! E
Avg
5000 5054, 5108, 5162. 516. 5210 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200 8236 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5278.80 108.73 ------ ------ 1074 32.82 12.98 37.81 .08 160 137 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-44 of 175




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental
. 4oL¥el (dBuV/m)
1225
B7.5
\ PEAK_BE_74
70

5. APV, il vl b it gy
17!
Peak Blank
5270 5308, 5346, 5384, 5422, 5460
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 02368 241101 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5351.51 59.68 74.0@ -14.32 51.36 33.18 13.86 37.84 0.80 168 137 PEAK

oLevel [BuVim)

AVG_BE 54

52,

T———

30

17!
Avg Blank

520 5308 5346, 5384, 5422, 8450
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5350.18 46.89 54.00 -7.11 33.57 3318 13.86 37.84 0.80 108 137 AVERAGE

TEL: 886-3-327-0868 Page Number 1 C2-45 of 175
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FCC RADIO TEST REPORT
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Pol. Horizontal Vertical
qglere (eavim) . 4oLevel (dBuvim)
1225 1225
w1 1050
875
875
EAK(UNI) 700 L1 T I s | 3 |
oo ML P L 8
1 52.! 0
: AVG_24 e i
* | ] i PR 360
35.0] 175
13 1000 4400. 7800. 11200, 14500. 18000
Peak ) 'I'remencyﬂm) ’
1000 4400. mo.r remlencymliz;1m 14600. 18000 + BICH2B-HY
Avg PEAK(UNIT) 3n HF_312D_82360 241181 VERTICAL
128
site & B3CH20-HY Limit Read  Ant Cable Preamp  Aux APos  TPos
Condition: PEAK(UNII) 3m HF_01260 0236 241101 HORIZONTAL Freq Llevel Line Margin Level Factor Less Factor Factor Remark
Mode : 28 -
Limit Read  Ant Cable Preamp Aux APos  TPos Mz dBuV/m dBuV/m d8  dBuv  dB/m d8 d8 dB cm  deg
Freq Level Line Margin Level Factor Less Factor Factor Remark 1 4363.00 6444 70.00 -9.56 5635 3318 12,54 .64 0.60 160 154 Pesk
b € 2 4963.00 53.36 54.09 -6.64 45.28 33.18 1254 .64 .00 100 154 Average
- 3 5117.00 57.54 74.88 -16.45 49.28 33.23 12.76 37.73 0.8 188 172 Peak
Mz dBuV/m dBuV/m B dBW/ dB/m  dB  dB  dB  m  deg 4 S117.09 47.23 54.09 -6.77 38.97 33.23 12.76 37.73 0.80 100 172 Average
1 4963.00 58.11 74.60 -15.80 50.83 33.18 12.54 37.64 0.89 250 253 Peak 5 542300 57.31 74.80 -16.63 48.08 33.85 13.15 37.57 6.00 180 144 Peak
2 4963.00 46.81 54.60 -7.19 38.73 33.18 12.54 37.64 0.80 250 253 Average 6 5423.00 47.06 54.00 -6.04 30.63 33.05 13.15 .57 .00 100 144 Average
3 5577.69 56.96 68.20 -11.24 48.61 32.95 13.31 37.91 6.69 188 285 Peak 7 5577.08 65.08 68.28 -3.20 56.65 32.95 13.31 37.91 @.80 160 170 Peak
4 1050.09 62.68 68.20 -5.52 46.17 38.60 18.5 41.46 .81 242 41 PEAK 8 SE84.00 5037 63.20 -3.83 4008 3430 1370 3783 0.80 250 121 Peak
S 15810.00 5237 74.00 21,63 3457 38.85 22.80 4438 0.43 300 223 PEAC 9 10540.00 61.45 68.20 -6.74 44.95 38.60 18.56 41.45 .81 150 117 PEAK
& 1531008 1301 SA00 1009 2591 B85 10 M5 043 0 173 A 10 15810.00 52.45 74.89 -21.55 34.65 38.85 22.89 44.38 0.43 280 319 PEAK
. - S . . . . . werage 11 15810.68 43.28 50.00 -16.38 25.00 38.85 22.89 44,38 .43 288 319 Average
TEL: 886-3-327-0868 Page Number 1 C2-46 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Vertical
! 4ﬂLe\'eI(ilBu\Mm) ! Hmel(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (WHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
okt i IB ode 10
TEL: 886-3-327-0868 Page Number 1 C2-47 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 :
75 M 815
700 / (1) i | I | 1 U L EAKIUNI)
52, 1 52, )
— A e o e
L MWW
%0 35 0Lt T nrfoy
17! E
Peak
5000 5062. 5124, 5186. 5248. 5310 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5147.25 43.74 74.00 -25.26 40.39 33.29 12.80 37.74 0.80 108 122 PEAK

1 5310.00 104,99 ------ ------ 9.86 32.85 13.01 37.82 0.00 100 122 PEAK
Level (dBuvim) Level [dBuvim)
1225 1225
106, 105,
1

875 P 875
700 J 700

/ AVG_54
52! 52!
- 1 e . NI L [P E————
350 30 ——
17. 17

Avg
5000 5062. 5124, 5186. 5248. 5310 1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Site + B3CH20-HY
Condition: AVG 54 3m HF 91260 82368 241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5149.73 33.63 54.00 -15.37 30.27 33.38 12.80 37.74 0.80 108 122 AVERAGE 1 5318.80 97.42 ------ ------ .26 32.96 13.83 37.85 0.80 108 122 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal

Fundamental

oLevel [BuVim)

il

\ PLAK_BE 74
70

Peak

Blank

5310 5340. 5370. 5400.
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 02368 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5350.50 53.25 74.00 -20.75 44.93 33,18 13.86 37.84 0.80 108 122 PEAK

oLevel [BuVim)

\ AVG_BE_54
52!

Avg

Blank

5310 5340. 5370. 5400.
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5350.85 45.00 54.00 -9.60 36.68 33.18 13.86 37.84 0.80 108 122 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610B

21
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11be EHT40_CH62_Full RU_5310MHz
ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225 ]
1050 1050
875 875
700 700 PEAK{UNI)
1
25 e S S e 2
350 3540
175 175
Peak
5000 5062. 5124, 5186. 5248. 5310 1000 0. 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH28-HY
Condition: PEAK BE 74 3m HF_91200 82360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62366 241101 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5018.23 35.59 74.00 -18.41 47.26 33.38 12.62 37.67 @.0@ 1@ 165 PEAK 1 5318.00 113,98 ------ ------ 165.91 32.88 13.81 37.82 @.0@ 180 165 PEAK
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
875 875
0.0 70.0
AVG_54
5257 525
350 350
175 175
Avg
5000 5062. 5124, 5186. 5248. 5310 1000 0. 3400. 4600 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site : B3CH28-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200 82360 241101 VERTICAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5067.44 47.13 54.00 -6.87 38.79 33.39 12.62 37.67 @.0@ 100 165 AVERAGE 1 5318.00 105.21 ------ ------ 97.14 32.88 13.61 37.82 .80 188 165 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical

Fundamental

oLevel [BuVim)

1225

‘lﬂw PLAK_BE 74
70 4

Peak

Blank

5310 5340. 5370. 5400.
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 02368 241101 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5351.25 64.92 74.00 -9.68 56.60 33.18 13.86 37.84 0.80 108 165 PEAK

oLevel [BuVim)

Y

AVG_BE_54
52!

Avg

Blank

5310 5340. 5370. 5400.
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 VERTICAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5350.85 53.60 54.00 -0.40 45.28 3318 13.86 37.84 0.80 108 165 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610B

Pol. Horizontal Vertical
- Level [dBuvim) - Level dBuvim)
1225 1225
1059 150
o758
875 EAK(UNI)
EAKUNI) 200 T L o I O | I — 1
00T I ] — i b G 54
1 52! TS
. 6,54 e b
B Wﬁmmwﬁa ot
kLYl 175
175
Peak 1000 4400, 7800, 11200, 14500. 18000
Frequency (MHz)
Avg 1000 4400, 7800, 1200, 14600 18000 Gte : ecen
Frequency (Wiz) Condition: PEAK(UNII) 3n HF 91280 02360 241161 VERTICAL
Hode i
Site © @3CH20-HY Limit Read  Ant Cable Preamp  Aux APos  TPos
Condition: PEAK(UILI) 3n HF 31200 02368 241181 HORTZONTAL Freq Level Line Margin Level Factor Loss Factor Factor Renark
fode  +1L it vl it Coble ? [, Wiz douv/n dBw/n  d8 daw difn @8 d8 dB em  deg
an | el nt Lable Preanp - Aux R TFOs 1 5BR3.0P 60.34 74.08 -13.66 52.81 33.39 12.61 37.67 6.60 180 180 Peak
Freq Level Line Margin Level Factor Loss Factor Factor Remark 3 5003.00 49.04 54.00 -4.96 40.71 33.39 12.61 .67 0.0 100 180 Average
- 3 515700 55.05 68.20 -13.15 46.76 33.23 12.81 37.75 0.00 100 171 Peak
MHz dBuV/m dBuv/m B dBuw/ dB/m B B dB m deg 4 5617.60 61.23 68.20 -6.97 52.71 33.87 13.35 37.91 8.8 259 176 Peak
1 10620.00 59.12 74.60 -14.88 4235 38.98 18.63 4154 0.80 212 21 PEAK 5 5904.00 56.11 68.20 -12.06 45.99 34.30 13.78 37.93 0.0 100 147 Peak
2 1062000 50.59 54.80 -3.41 33.72 38.98 18.63 41.54 0.80 212 21 Average 6 10620.00 57.31 74.69 -16.69 40.44 38.98 15.63 41.54 0.80 250 122 PEAK
3 1593000 52.85 7480 -1L15 34.85 3B.88 2.99 M8 0.41 40 56 PEA 7M0620.00 47.14 54.00 6.86 30.277 38.98 18.63 4154 080 250 122 Aerage
§ 15930.00 53.09 74.09 -20.91 35.09 38.88 22.99 44.28 0.41 400 183 PEAK
4 15930.09 42.74 54.00 -11.26 20.74 38.88 22.99 44.28 0.41 480 56 Average o DG 4 5000 L0 20 G 2.9 M2 0.4 40 103 verage
TEL: 886-3-327-0868 Page Number 1 C2-52 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Vertical
! HLMW&I“H’ ! 4ﬂuwelmﬂll\mn)
1225 1225
815 5
00 00
17G A6 54 246 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 18000
Frequency (MHz) Frequency (WHz)
Site @ G3CHIA-HY Site: G3CHIA-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
okt I ode 1
TEL: 886-3-327-0868 Page Number 1 C2-53 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 !
115 M 815
700 )V/ [Tt e S W e | L il EAK(UNI!
5251 / 52!
it bt PSP W SO A L o Lo ——
i .
380 36 iyt B
17! E
Peak
5000 5058. 5116 5174, 5232 5290 1000 200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5066.67 50.32 74.00 -23.68 41.98 33.39 12.62 37.67 0.80 208 120 PEAK

1 5299.00 102,88 ------ ------ 94.84 32.85 13.01 37.82 0.00 200 120 PEAK
Level (dBuvim) Level [dBuvim)
1225 1225
106, 105,
1
875 875
700 ( 700 \
/ ‘ V6 54
52! 52!
1 L II—
50 —— 150 ww e e,
W_\’Www
17. 17
Avg
5000 5058. 5116. 5174, 5232 5290 1000 2200. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Site + B3CH20-HY
Condition: AVG 54 3m HF 91260 82368 241101 HORIZONTAL
+ RB:1060.080kHz VBI:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5063.77 39.46 54.00 -14.54 31.13 3339 12,61 37.67 0.80 208 120 AVERAGE 1 5298.80 O94.47 ------ ------ 8.31 32.96 13.83 37.85 0.80 208 120 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C2-54 of 175
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Fundamental

3 oLevel [BuVim)

1225

M PLAK_BE 74
70

el WW%MMW e o )

Peak Blank

5200 5324, 5426. 5460

5358 5302,
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 02368 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5350.18 53.44 74.00 -20.56 45.12 3318 13.86 37.84 0.80 208 120 PEAK

3 oLevel [BuVim)

AVG_BE_54
52!

Avg

Blank

5200 5324, 5426. 5460

5358 5302,
Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5350.81 44.45 54,00 -9.55 36.13 3318 13.86 37.84 0.80 208 120 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105, M, M.\V’n 105,
115 j 815
700 .\f)’ [ | S P S S U L EAK[UNI)
! |
525 T it . v ,,,“'M 52, Mﬂlﬁnr w" i ;
g Pt
340 Bl
17! E
Peak
5000 5058. 5116 5174, 5232 5290 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5018.15 57.32 74.00 -16.68 43.99 33.38 12.62 37.67 @.0@ 108 164 PEAK 1 5299.00 110.28 ------ ------ 162.24 32.85 13.81 37.82 ©.0@ 180 164 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 1

5257 J -~ \ G 54

L —
350 350 =]
INNTR I ot
17! E
Avg
5000 5058. 5116 5174, 5232 5290 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200 8236 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5067.83 47.78 54.00 -6.22 39.45 3338 12.62 37.67 0.80 108 164 AVERAGE 1 5298.80 101,91 ------ ------ 93.87 32.85 13.61 37.82 ©.00 180 164 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental

3 oLevel [BuVim)

1225

WW\

75
M“‘W PEAK_BE 74,
0.0 | y
P
T e e T
3,
17!
Peak Blank
5200 5324, 5358, 5302, 5426. 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 535,39 62.89 74.00 -11.11 54.57 3318 13.86 37.84 0.80 108 164 PEAK

3 oLevel [BuVim)

SAVAAV4A

5 AVG_BE 54
i S
350
17!
Avg Blank
5200 5324, 5358, 5302, 5426. 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5350.8L 53.57 54.00 -0.43 45.25 3318 13.86 37.84 0.80 108 164 AVERAGE

TEL: 886-3-327-0868 Page Number 1 C2-57 of 175
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Vertical
. Lovel(4BuVIm) - Level #BuVim)
1225 125
1054 e
875
875 EAK(UNI)
EAK(UNI) Zoo T s 0 5 Y e 1 8§ B O e m
B W [ I e | IO 1
700 ML e L] I o ; 6.4
1 4 G S o
1 o B e
350
175
Peak "
ea 1000 a400. 7800, 1200 14500, 18000
Frequency (MHz)
1000 4400. T800. 1200 14600. 18000
AVg Frequency (MHz) Site @ @3CH28-HY
Condition: PEAK(UNTT) 3n HF_3126D 62360 241161 VERTICAL
site  BSCHE-HY rote o Limit Read  Ant Cable Preamp  Aux APos  TPos
mdumn: ;;AK(U"H}3"”‘—9“‘”—“235"—2‘“191 HORTZONTAL Freq Level Line Margin Level Factor loss Factor Factor Remark
e H
Linit Read  Ant Cable Preamp — Aux  APos  TPos Mz dBuv/m dBuv/m  dB dBw dB/m  dB  dB  dB  cm de
Freq Level Line Margin Level Factor Loss Factor Factor Remark 1 4983.08 58.78 74.88 -15.22 58.56 33.38 12.58 37.66 0.86 180 152 Peak
2 498300 49.25 S4.08 -4.75 4103 3330 12.58 37.66 .00 100 152 Aversge
Mz dBuV/n dBwv/n B dew dB/n  dB b B cn  deg 3513700 55.58 7408 -18.42 47.26 33.27 1279 .74 .60 100 172 Peak
1 495300 .40 74.00 -19.50 46.18 3333 1258 37.66 .00 190 243 Peak 4 S137.00 45.50 5400 .48 372D 33.27 1279 I.74 0.80 100 172 Average
2 e M3 S 9.9 B D LS N6 060 190 293 Aerage 5 559700 58.95 63.28 -9.24 50.5¢ 32.99 13.3 37.91 .00 250 176 Peak
3 1058200 57.08 68.20 1112 40.40 3878 18.60 4150 0.80 220 19 PEAC : I;zg;'z :‘;':: :g:g ﬁgz ‘;:;z ig:g g; z'g; g'gg i:ﬁ léz ;::';
4 15870.00 52.61 74.80 20119 3436 BB 2.9 44,33 0.4 @ 53 PEA Y L0.00 s Tt 2191 Mo 0w Dok ias o1 a0 e poac
5 LE7e.00 4211 54.00 -1L.89 24.26 3882 2194 M3 0.2 300 53 Average 9 1587008 42.10 54.00 -1190 20.75 30.82 2294 4433 8.42 100 153 Average
TEL: 886-3-327-0868 Page Number 1 C2-58 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Vertical
! HLMW&I“H’ ! 4ﬂuwelmﬂll\mn)
1225 1225
815 5
00 00
17G A6 54 246 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site @ G3CHIA-HY Site: G3CHIA-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
ke R ke R
TEL: 886-3-327-0868 Page Number 1 C2-59 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2610B

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5184.78 33.80 54.00 -15.20 30.56 33.21 12.75 37.72 0.80 208 120 AVERAGE

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 / 815
700 { [Tt S W e A | L LI EAK(UNI!
52, 1 N 52, f
by s ——— oot A ’ - e T R
ity e
%0 Tt et
17! E
Peak
5000 5052 5104, 5156. 5208. 5260 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 512,98 49.85 74.00 -24.95 40.76 33.25 12.77 37.73 0.80 208 120 PEAK 1 5268.80 110,00 ------ ------ 11.96 32.89 12.94 37.79 .08 260 128 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
15 15 !
115 ,’\ 815
700 / 700
/ AVG_54
52! 52!
30 %0 e ]
‘,.,AAM-,M"'W
17! E
Avg
5000 5052 5104, 5156. 5208. 5260 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 HORIZONTAL Condition: AVG 54 3m HF_91200_ 82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5268.80 104.22 ------ ------ 96.18 32.89 12.94 37.79 ©.00 200 120 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
. 4oL¥el (dBuV/m)
1225
A
\ PEAK_BE_74
70.0
52, il 4
Ao/t o Bt hnaso g iyt e s
17
Peak Blank
5260 5300 5340. 5380. 5420, 5460
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91260 02368 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5468.49 49.61 74.00 -24.39 41.27 33.08 13.13 37.87 0.80 208 120 PEAK

oLevel [BuVim)

AVG_BE 54
52,
1
350 = E——— e
17!
Avg Blank
5260 5300. 5340. 5380, 5420, 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5406.40 49.40 54.00 -13.60 32.85 33.09 13.13 37.87 0.80 208 120 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-61 of 175
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 1
105 [ 105
115 { 815
o W*/ 0 o N e T Uy EARUH)
L e o e e R T ! el W v"“"‘M“'/ 52! w/ﬂww “wl‘mlu..hm“u#u_
I e e
%0 ettt S
17! E
Peak
5000 5052 5104, 5156. 5208. 5260 1000 2200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 VERTICAL
+ RBi:1060.080kHz VBW:3000. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5099.84 53.82 74.00 -20.18 45.60 33.20 12.74 37.727 0.80 108 150 PEAK

1 5268.80 117.65 ------ ------ 19.62 32.88 12.94 37.79 .08 160 159 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
115 } 815
700 / 700
ﬂ i AVG_54
52! 52!
1
T — BE N
340 34 ey
TN o
17! E
Avg
5000 5052 5104, 5156. 5208. 5260 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200 8236 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5167.64 44.58 54.00 -9.42 36.33 3322 12.75 37.72 0.80 108 159 AVERAGE 1 5268.80 111,20 ------ ------ 103.17 32.88 12.94 37.79 0.00 160 159 AVERAGE

TEL: 886-3-327-0868
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Pol. Vertical Fundamental
aglevel 0BV
1225
Wl
ot |
\w PEAK_BE 74,
0.0
\w\m ]
52! b . v P
3,
17!
Peak Blank
5260 5300. 5340. 5380, 5420. 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5409.68 35.99 74.00 -18.@1 47.65 33.68 13.13 37.87 @.ee 1@ 159 PEAK
aglevel 0BV
1225
105
ol
700 \
AVG_BE 54
52, — 1
— T,
350
17!
Avg Blank
5260 5300. 5340. 5380, 5420. 5460
Frequency (MHz)
Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5409.20 46.68 54.00 -7.32 33.34 33.08 13.13 37.87 @.0@ 10@ 159 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-63 of 175
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N2610B

Pol. Horizontal Vertical
g L8Vl (dBuV/m) 140 L8Vel (dBuVim)
1225 1225
1050
1050
815
1 /o ) [ —Ln N
| [
EAK(UNI)| 09 1 ==t
oo T e | S ] R i
3 h A
! 6 54 o E
52! W 350
T
M
350 175
175 1000 4400, 7800, 11200 14600, 18000
Peak Frequency (MHz)
1000 4400. 7800. 11200, 14600. 18000 site : @3CH20-HY
AVg Frequency (MHz) ition: PEAK(UNII) 3m HF_91200 8236@ 241181 VERTICAL
: . Limit Read  Ant Cable Preamp  Aux APos  TPos
Slte. ) + @3Ci20-Y Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Condition: PEAK(UNII) 3m HF_01260 0236 241101 HORIZONTAL
Mz dBuV/m dBuv/m d8  dBuv  dB/m dB dB db cn deg
Limit Read  Ant Cable Preamp  Aux APos  TPos 1 4953.08 63.66 74.08 -10.34 55.65 33.12 12.52 37.63 .80 279 198 Peak
Freq Level Line Margin Level Factor Loss Factor Factor Remark 2 4953.89 53.66 54.88 -B.34 45.65 33.12 12.52 37.63 0.80 279 198 Average
3 5107.89 57.61 74.88 -16.39 49.37 33.21 12,75 37.72 0.0 189 165 Peak
sy vy ey o 4 5107.68 47.31 54.89 -6.19 39.57 33.21 12.75 37.72 8.89 189 165 Average
Uz dBul/n dBuVfm dB bW dBfn dB dB b on deg 5 5413.00 58.04 74.00 -15.96 49.71 33.07 13.13 37.87 0.00 100 163 Peak
1 4953.08 56.56 74.00 -17.44 43.55 33.12 12.52 37.63 @.80 100 245 Peak 6 5413.69 49.83 54.80 -4.97 40.70 33.87 13.13 3.57 6.0 109 163 Average
2 4953.80 47.68 54.88 -6.40 39.59 33.12 12.52 37.63 @.80  18@ 245 Average 7 5567.8@ 66.97 68.28 -1.23 58.65 32.93 13.38 37.91 8.88 188 167 Peak
3 5567.08 58.16 68.20 -18.84 49.34 32.93 13.30 37.91 @.80 100 132 Peak 8 5720.88 56.53 68.20 -11.67 47.31 33.64 13.50 37.92 @.ee 180 144 Peak
4 19520.60 67.35 68.20 -6.85 50.84 38.60 18,54 41.44 @.81 215 27 PEAC 9 5874.88 ©6.27 68.20 -7.93 50.18 34.33 13.71 37.92 8.8 18 181 Peak
S 15780.00 51.03 74.00 -22.87 34.08 38.94 20.87 A4.40 0.4 180 85 PEAC 10 1052068 62.92 63.28 -5.32 46.39 38.60 18.54 41.44 .81 1ee 111 PEAK
11 15780.00 51.56 74.0@ -22.44 33.71 38.94 22.87 44.40 0.4 360 369 Peak
6 15780.88 42.86 54.00 -11.94 24.21 38.94 22.87 44.4p 0.4 1@0 85 Average 12 1576009 42.67 54.00 1195 24.22 38.94 2267 44.40 0.8 300 309 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! 4ﬂLe\|eI(|IB||\|mn] ! HLml(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G B [
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site @ G3CHIA-HY Site: G3CHIA-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C2-65 of 175
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ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2610B

Pol. Horizontal Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 1
815 815
b\ PEAK_BE 74,
700 (1) i | I | 1 U L EAKIUNI)
52! s ‘ 52! il -
g Ay S " el e S— I ¥
9 T I L
17! E
Peak
530 5348. 5376. 5404, 5432, 5460 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5386.78 46.78 74.80 -27.20 33.44 3318 13.10 37.86 @.80 299 32 PEAK 1 5320.80 104,78 ------ ------ 96.62 32.96 13.63 37.83 @.e8 299 32 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105, 105
10! 10! 7
115 ﬂ 815
700 ‘ 700
\ AVG_BE 54 AVG_54
52, 52,
" \ 1 " A
Lo T
17! E
Avg
530 5348. 5376. 5404, 5432, 5460 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 HORIZONTAL Condition: AVG 54 3m HF_91200_ 82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBN:.220kHz ST:Auto + RBH:1060.000kHz VBU:@.220kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5451.18 36,58 54.00 -17.42 28.29 33.08 13.18 37.89 @.80 299 32 AVERAGE 1 5328.80 97.78 ------ ------ 89.62 32.96 13.83 37.83 .00 299 32 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-66 of 175
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Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225 ]
fosgl [ 105
815 \‘ 815
PEAK_BE 74,
700 (1) i | I N T I U L EAKIUNI)
52, 52. | e
30 [T PR L
17! E
Peak
530 5348. 5376. 5404, 5432, 5460 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 543,98 47.86 74.00 -26.14 39.55 33.03 13.16 37.88 0.80 108 172 PEAK

1 5320.80 113,35 —----- --=--- 10519 3296 13.83 37.83 0.00 109 172 PEAK
aglevel (BuVim) g v [BuVm)
1225 1225
106, 105, |
875 ﬂ\ 875
700! 700!
5. AVG_BE_54 AVG_54)
52!
L ] U NE TR
350 350 e
WP oot
17. 17
Avg
5320 5348. 5376. 5404. 5432, 5460 1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY
Condition: AVG BE 54 3n HF 91280 02360 241101 VERTICAL
+ RB:1060.080kHZ VBW:2. 220kHz SKT:Auto

Site + B3CH20-HY
Condition: AVG 54 3m HF 91260 B2368 241101 VERTICAL
+ RB:1060.080kHz VBI:2. 220kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5377.54 37.95 54.00 -16.65 29.61 33.18 13.89 37.85 0.80 108 172 AVERAGE 1 5320.80 185.53 ------ ------ 97.37 3196 13.63 37.83 0.00 180 172 AVERAGE

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610B

Pol. Horizontal Vertical
4o Level(dBuVim)  goLevel dBuvim)
1225 125
1054 e
o758
815 EAK(UNI)
m(”"fll 200 T L e R s RO O s 1
T ML o 0 S i [ — s G54
52
1 'él L semartassni
52 4 AVG MW"
e e T i ine oo 350
350
175
Peak e
ea 1000 a0, 7800, 11200 14500, 18000
Frequency (MHz)
1000 4400. T800. 11200. 14600. 18000
AVg Frequency (MHz) Site @ @3CH28-HY
Condition: PEAK(UNII) 3n HF_9120D 82360 241161 VERTICAL
site  BSCHE-HY rote o Linit Read  Ant Cable Preamp  Aux APos  TPos
mdﬂmn: ZEAK(”"H}3"”’—9“‘”—“235"-2‘“191 HORTZONTAL Freq Level Line Margin Level Factor Loss Factor Factor Renark
e H
Linit Read  Ant Cable Preamp — Aux  APos  TPos Mz dBuv/m dBuv/m  dB dBw dB/m  dB  dB  dB  cm de
Freq Level Line Margin Level Factor Loss Factor Factor Remark 1 5813.88 57.53 74.08 -16.47 49.21 33.37 12.63 37.68 0.86 180 167 Peak
2 5013.00 47.95 54.00 -6.05 39.63 33.37 12.63 37.68 0.00 100 167 Average
Mz dBuv/m dBuV/m  dB B dB/fm dB dB B cm deg 3 547300 56.61 68.20 -11.50 48.36 32.95 13.20 37.99 0.0 100 149 Peak
1 562700 54.92 68.20 -13.28 46.35 33.11 13.38 37.92 0.80 131 299 Peak 4 562709 6176 68.20 -6.44 53.19 33.11 13.38 37.92 0.0 180 282 Peak
2 10640.00 5117 74.00 -22.83 34.23 30.06 18.65 41.57 0.80 100 89 PEAK 5 593400 56.17 66.20 -12.03 46.01 3430 13.73 .93 0.80 180 169 Pesk
3 1064200 41.50 5000 -12.40 20.66 39.06 15.65 4157 .80 100 B9 Average : igm'z :i': ;’:'z i;;z ;:'x ig 22 igg: :ig g'g iz ;ﬁ mfage
4 15960.09 53.05 74.00 -20.95 35.87 38.89 23.02 44.25 0.4 380 212 PEAK 5 ISo60.00 228 7409 110 3020 T80 B2 4125 041 0 17 PEAC
5 15960.00 42.47 54.60 -11.53 24.49 38.80 23.82 44.25 0.41 380 212 Average 9 15960.00 42.58 54.00 -11.50 piss

24.52

38.80 23.82 44.35

17 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
! HLMW&I“H’ ! 4ﬂuwelmﬂll\mn)
1225 1225
815 5
00 00
17G A6 54 246 54
525 525
~18G
350 350
Av
9 115 115
17000 17200, 17400, 17600, 17800, 18000 17000 17200, 17400, 17600, 17800, 18000
Frequency (MHz) Frequency (MHz)
Site @ G3CHIA-HY Site: G3CHIA-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
okt i ode 1
TEL: 886-3-327-0868 Page Number 1 C2-69 of 175
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Pol. Horizontal

Fundamental

gLl 4BV

Level (4BuVim)

1225

1
a |

815
"N ‘\ PEAK_BE 74,
700 (1) i | I T 1 i L EAKIUNI)
52, 52,
1 NIRRT e
. A i - T B b Ml g o
350 . : 5 e gl
17! E
Peak
530 5348. 5376. 5404, 5432, 5460 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF 91200 02368 241101 HORIZONTAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5428.78 46.73 74.00 -27.27 33.42 33.04 13,15 37.88 0.80 181 277 PEAK

1 5320.80 99.22 ------ ------ 91.06 32.9 13.03 37.83 0.00 101 277 PEAK
Level (dBuvim) Level [dBuvim)
1225 1225
106, 105,
1
875 J’“\ 875
700! 700!
5. \ AVG_BE_54 AVG_54)
52!
350 1 4 ) e
WPy e
17. 17
Avg
5320 5348. 5376. 5404. 5432, 5460 1000 2200. 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG BE 54 3m HF 91280 02360 241101 HORIZONTAL Condition: AVG 54 3m HF 91260 82368 241101 HORIZONTAL
+ RB:1060.080kHZ VBW:@. 200kHz SKT:Auto + RB:1060.080kHz VB:0. 200kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 545916 36.62 54.00 -17.33 28.34 32.98 13.19 37.89 @.0@ 101 277 AVERAGE 1 5328.89 91.92 ------ ------ 83.76 32.96 13.63 37.85 .80 181 277 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-70 of 175
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Report No.

: FR4N2610B

Pol. Vertical Fundamental
Level [dBuVim) Level [dBuvim)
1225 1225
1
1050 105
\ PEAK_BE 74,
700 (1) i | I | 1 U L EAKIUNI)
52! ‘ 52! | i
\Mu. A A b s PR A oriboot el o MWW“‘"“"‘* i
350 36,0l cairiniirensd
17! E
Peak
530 5348. 5376. 5404, 5432, 5460 1000 2200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE 74 3m HF_91200 02360 241101 VERTICAL Condition: PEAK(UNII) 3m HF_91200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5399.56 47.75 74.00 -26.25 39.40 33.18 13.11 37.86 @.0e 10@ 234 PEAK 1 5329.00 106.61 ------ ------ 98.45 32.96 13.03 37.83 @.00 1@ 234 PEAK
Level [dBuVim) Level [dBuvim)
1225 1225
105, 105
10! 10! 1
115 ﬂ 815
700 ‘ 700
\ AVG_BE 54 AVG_54
52, 52,
" \_ 1 " ] _)JLH-LH_,_—n—-——
30 350 e—
17! E
Avg
530 5348. 5376. 5404, 5432, 5460 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG_BE 54 3m HF_9128D 02360 241101 VERTICAL Condition: AVG 54 3m HF_91200 8236 241101 VERTICAL
+ RBH:1060.000kHz VBN:@.200kHz SWT:Auto + RBH:1060.000kHz VBU:@.200kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5362.98 37.13 54.00 -16.87 28.80 33.18 13.07 37.84 @.0@ 100 234 AVERAGE 1 5320.80 99.38 ------ ------ 91.22 32.96 13.83 37.83 0.00 100 234 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-71 of 175

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Vertical
o Level (@Buvim) 4o Level (dBuvim)
1225 1225
1050
1054 1059
875
875 "
EAK{UNII)|
[AK(IJIIEIlI 200 M L o 1 Y s | 3 NN | ul
700 T L1 I S Ll —
Q 0 13 VG 54
AVG R = e =
5 MMM ey
gl %0
kLYl
175
Peak 15
1000 4400, 7800, 1200, 14600, 18000
Frequency (MHz)
Avg 1000 A400. T800. 11200. 14600. 18000
Frequency (Wiz) site @ @3CH2O-HY
Condition: PEAK(UNII) 3m HF_01280 82368 241161 VERTICAL
Site + @3CH26-HY
Condition: PEAK(UNII) 3m HF_912D_02360_2411@1 HORIZONTAL Limit Read  Ant Csble Preamp  Aux APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Limit Read  Ant (Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Uz dBuV/m dBuv/m  dB BV dB/fm B B dB om deg
1 5813.09 55.15 74.00 -18.85 46.83 33.37 12.63 37.68 0.60 100 229 Peak
T W dadam & BN @ € # B o g 2 5R13.00 44.79 54.08 -9.21 36.47 33.37 1263 .68 .80 160 209 Average
| 105800 5142 T80 -12.58 MAF .06 15.65 AL5T 0.80 3@ 111 PEAC 3 O5627.09 55.87 68.20 -12.33 4730 3301 13.38 37.92 e.e0 160 169 Peak
T 4 10640.99 5134 74.00 -22.66 34.40 39.86 18.65 41,57 8.80 180 10 PEAK
y g y . . . : : : 8 5 10640.00 41,55 54.00 -12.42 24.64 39.86 18.65 41.57 .50 169 10 Average
3 15060.00 52.23 74.60 1171 3431 3B.80 B.62 M5 0.41 160 35 PEAC 6 15960.00 52.74 74,09 2126 34.76 38.80 23.00 44.25 0.41 169 381 PEAK
4 15060.08 42.48 54.60 -11.50 24.50 38.80 23.00 44.5 Q.41 180 5 Average 7 15060.08 42.43 54.00 1157 24.45 38.80 23.82 44.25 .41 180 381 Average
TEL: 886-3-327-0868 Page Number 1 C2-72 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Vertical
! 4ﬂLe\'eImB||\|IJ|n) ! Mmel(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C2-73 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Fundamental
1 LEvel (dBuVim) 4o Level (dBuVim)
125 125
1

103, W 105,
o5 /V/ s
00 — oo UT UL U EAKIND
o 1 o

s ‘ . yoantpe ™ 2 el TS
3. 95 Dl syt
- 1!

Peak
5350 5380. 5410.[ reqency mmm. 5470. 5500 i 0, . 1500 800 00
Frequency (MHz)
Site + B3CH20-HY .
Condition: PEAK_BE(UNIT)_B3 3n HF_31200 02360 241101 HORTZONTAL Site  : E3CHRO-HY
- RE: 1000, 000Kz VEW: 3600, B06kHz SHT cAuto Condition: PEAK(INIT) 3n HF 31260 62360 241101 HORTZONTAL
+ RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
#Hz dBuV/m dBuv/m  dB dBuv dB/m dB  dF B de

1 5448.10 43,72 74.00 -25.28 40.44 33.08 13.17 37.89 0.80 180 129 PEAK

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
2 5460.40 49.39 68.20 -18.81 41.13 32.96 13.20 37.9¢ @.ee 180 129 PEAK 1 5500.00 168.92 ------ ------ 18078 32.91 13.22 37.91 .08 160 129 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
105 105 1
115 815
700 / 700
AVG_54

) ) o

i P
350 350 b

TV e
17! E
Avg
5350 5380. 5440, 5440, 5470. 5500 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG BE(UNIT) B3 3n HF 9126D 0236 241101 HORTZONTAL Condition: AVG 54 3n HF 91200 82368 241101 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5351.20 39.42 54.00 -14.58 31.10 3318 13.86 37.84 0.80 108 129 AVERAGE 1 5508.80 101.66 ------ ------ 93.43 3299 13.24 37.91 ©.80 180 129 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-74 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental
1 LEvel (dBuVim) 4o Level (dBuVim)
125 125 :
, I 5
75 f/ 875!
00 — 7o UT UL U EAKID
1
528 o ) o L 5! W il o
st
3. 35 0L gt
- 1!
Peak
5350 5380. 5410.[ reqency mm)wo. 5470. 5500 i 0, . 150 800 00
Frequency (MHz)
Site + B3CH20-HY .
Condition: PEAK_BE(UNIT)_B3 3n HF 91200 82368 241101 VERTICAL Site  : E3CHRO-HY
- RE: 1000, 000Kz VEW: 3600, B06kHz SHT cAuto Condition: PEAK(UNIT) 3n HF 31200 62360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg

1 545080 53.86 74.00 -20.14 45.58 32,98 13.19 37.89 0.80 154 188 PEAK

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
2 5469.78 57.11 68.20 -11.09 43.85 32.96 13.20 37.9¢ @.ee 154 188 PEAK 1 5508.00 115.16 ------ ------ 186.94 32,91 13.22 37.91 e.e8 154 183 PEAC
Level [dBuVim) Level [dBuvim)
1225 1225
1
105 105
f/ v
115 815
700 / 700
AVG_54
5257 52!
—d——u—'_wj — |
30 34 e
L A=
17! E
Avg
5350 5380. 5440, 5440, 5470. 5500 1000 200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG BE(UNIT) B3 3n HF 9126D 02360 241121 VERTICAL Condition: AVG 54 3n HF 91260 82368 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 535,10 43.94 54.00 -10.66 35.62 33.18 13.86 37.84 0.80 154 188 AVERAGE 1 5508.80 109.52 ------ ------ 191,29 32.99 13.24 37.91 0.0 154 183 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-75 of 175
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610B

Pol. Horizontal Vertical
4 Level (dBuV/m) 440 LEVel (dBuVim)
1225 1225
405 n! 1050
105.0
875
o5 i
[AK(U“I’ 700 LA Vil_\d 1A | —— 1 ] [
700 ML o N e A 1| ] [ 114l ’ 119G 54
52!
3
12 AvG_54) e
525 e o e 350
350 175
175 1000 40, 7600, 11200, 14600, 18000
Peak Frequency (MHz)
1000 440, 7800. 1200, 14600, 18000 Site 1 03CH20-HV
Avg Frequency (MHz) Condition: PEAK(UNII) 3m HF_31260 02363 241161 VERTICAL
. Limit Read Ant  Cable Preamp Aux  APos  TPos
: a Freq Level Line Margin Level Factor Loss Factor Factor Remark
Slt: 0301%6 HV} - 5
Condition: PEAK(UNII) 3m HF_91200 02368 24111 HORIZONTAL
Mz dBuV/m dBuV/m  d8 B dB/m d8 d8 B cm deg
Linit Read  Ant Cable Preap Aux APos TPos 1 5e40.08 57.14 74.90 -16.86 48.85 33.32 12,66 37.69 0.60 100 182 Peak
Freq Level Line Margin Level Factor Loss Factor Factor Renark 2 5040.00 47.79 54.80 -6.21 39.50 33.32 12.66 37.69 0.0 160 182 Average
3 5193.09 62.39 68.20 -5.90 54.33 32.87 12.86 37.76 0.60 100 173 Peak
_— - M s e - _- - _ M —_— — — — —— 4 5347.88 57.21 68.28 -18.99 48.92 33.88 13.85 37.84 0.80 1600 138 Peak
Mz dBuV/m dBuv/m B B/ dB/fm 0B B dB m deg 5 5653.00 57.13 63.20 -11.01 43.48 33.22 13.41 3792 0.0 100 124 Peak
1 5193.09 56.49 68.20 -11.71 48.52 32.87 12.86 37.76 0.00 100 239 Peak 6 SE07.00 64.73 68.20 -3.41 54.95 3413 13.62 37.92 .00 250 142 Peak
2 5807.08 56.37 68.20 -11.83 46,5 34.13 13.62 37.92 .80 100 297 Peak 7 5060.88 56.52 68.28 -11.68 46.36 34.26 13.83 37.93 8.88 100 119 Peak
3 11000.00 59.31 74.80 -14.69 42,71 38.80 18.0% 41.04 0.76 200 49 PEAK 8 6114.80 58.42 68.28 -9.78 48.24 34.13 13.99 37.94 ©0.80 100 124 Peak
4 1100009 49.65 54.00 -4.35 33.05 38.80 13.98 41.94 .76 280 49 Average 1‘; ﬁxz :5;; Zz-g '1:-;: ;;-z ;;-: ig;g :i-; g;z 13 ig; :E“K
- o X . o 6. . . . . . werage
5 16500.09 53.50 £8.20 1470 3430 2.0 DA 400 0.8 PEAL 11 16500.00 53.41 68.28 -14.79 34,30 39.20 23.43 4.0 0.4 - - PEAK

TEL: 886-3-327-0868

FAX: 886-3-

327-0855

Page Number 1 C2-76 of 175
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Pol. Horizontal Vertical
! 4ﬂLe\'eImB||\|IJ|n) ! Mmel(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site : 03CHIB-HY Site : 03CHIB-HY
Condition: AVG 54 3n HF 91200 B2368 241101 HORTZONTAL Condition: AVG 54 3n HF 91260 B2360 241101 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C2-77 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Fundamental
1 LEvel (dBuVim) 4o Level (dBuVim)
125 125
105 1
10! 105,
75 / 875!
9 L ,/ T O e R T I LN AR
51. 4
t 5! '

! it et ey h Al el WW i ‘MM‘JW Bt ity
3, B T e
- 1!

Peak
550 588 wz[“mency mm)m 83 580 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz)
Site + B3CH20-HY .
Condition: PEAK_BE(UNIT)_B3 3n HF_31200 02360 241101 HORTZONTAL Site  : E3CHRO-HY
- RE: 1000, 000Kz VEW: 3600, B06kHz SHT cAuto Condition: PEAK(INIT) 3n HF 31260 62360 241101 HORTZONTAL
+ RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Hz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B deg

1 5423.60 47.93 74.00 -26.67 39.60 33.05 13.15 37.87 0.80 100 382 PEAK 1z dBuv/m dBuv/m d  dBuwv  d8/m (] d& a8 a

deg
2 5465.80 47.27 68.20 -20.93 39.00 32.97 13.19 37.80 @.ee 180 302 PEAK 1 5560.00 167.18 ------ ------ 98.73 3.9 13.32 37.91 @.80 18@ 362 PEAK

Level [dBuVim) Level [dBuvim)
1225 1225
105, 105 1
10! 10! 1
115 815
700 J 700

X AVG_54
52! 52!
i i
150 L Y 150 MMJ’LM
| At
17! E
Avg
5350 5396. 5442, 5488. 5534, 5580 1000 200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG BE(UNIT) B3 3n HF 9126D 0236 241101 HORTZONTAL Condition: AVG 54 3n HF 91200 82368 241101 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg

Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5429.35 33.28 54.00 -15.72 29.97 33.04 13.15 37.88 @.0@ 10@  3@2 AVERAGE 1 5580.00 108.24 ------ ------ 91.86 32.97 13.32 37.91 0.00 100 302 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-78 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2610B

Pol. Horizontal Fundamental
aglevel 4BV
1225
10! V\
75
700 \ L PEAK BE(UNI_B3)
52 1
bt et A
3,
17!
Peak Blank
5580 5647. 5654, 5691, 5728. 5765
Frequency (MHz)
Site + B3CH20-HY
Condition: PEAK BE(UNIT) B3 3m HF 91200 02360 241101 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5736.51 43.98 68.20 -19.22 39.71 33.67 13.52 37.92 @.0@ 1@ 302 PEAK
TEL: 886-3-327-0868 Page Number 1 C2-79 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental
1 LEvel (dBuVim) 4o Level (dBuVim)
1225 1225 1
103, / 105,
75 } 875!
00 L o e | N W e T N EAK(UM|
A
525 s YN oAt A A RO 52, o MNAW " H 'MH'-
3, 35 Ot st
- 1!
Peak
5350 5396. 5442, 5488. 5534, 5580
Trequency (Miz) 1000 70, U0, 4500, 5800 7000
Frequency (MHz)
Site + B3CH20-HY .
Condition: PEAK_BE(UNIT)_B3 3n HF 91200 82368 241101 VERTICAL Site  : E3CHRO-HY
- Rev: 100000z VEH: 36008, 808Kz SHT:Auto Condition: PEAK(UNII) 3m HF 91260 62360 241101 VERTICAL
+ RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
tHz dBuV/m dBuV/m B dBuv dB/m B B B m  de -
1 5419.46 52,59 74.00 -21.41 44.26 33.06 13.14 37.87 @.0@ 180 133 PEAK 1z dBuv/m dBuv/m db dBuv  dB/m ) d& a8 am deg
2 5469.37 50.08 68.20 -18.12 41.82 32.96 13.20 37.9¢ @.ee 180 133 PEAK 1 5560.00 116.09 ------ ------ 17.72 32,96 13.32 37.91 0.0 160 133 PEAC
- Level (dBuVim) - Level (dBuvim)
1225 1225
1
105 " 105
[ )
115 815
700 / 700
J ) AVG_54
52! 52!
L] Y el L
350 340 S
(VSN e
17! E
Avg
5350 5396. 5442, 5488. 5534, 5580 1000 200, 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: AVG BE(UNIT) B3 3n HF 9126D 02360 241121 VERTICAL Condition: AVG 54 3n HF 91260 82368 241101 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5439.73 43.57 54.00 -10.43 35.26 33.04 13.15 37.88 @.0@ 10@ 133 AVERAGE 1 5380.00 108.72 ------ ------ 100.34 32,97 13.32 37.91 ©.08 180 133 AVERAGE

TEL: 886-3-327-0868

Page Number : C2-80 of 175
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Vertical Fundamental

gl (B

700 L\ L PEAK BE(UNI_B3)

ARy AP b R Al

350

Peak

Blank

5580 5647. 5728. 5765

5654, 5601,
Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE(UNIT) B3 3m HF 91260 62366 241101 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg
1 5735.96 55.14 68.20 -13.@6 45.87 33.67 13.52 37.97 0.80 168 133 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-81 of 175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2610B

Pol. Horizontal Vertical
JgL2ve (¢Buvin) - golLevel @Buvim)
1225
1225
10501
105.0)
875
815 700 T ML R e 1 1 .
EAK(UNI)] | » e
700 M0 A [ N ] [ 52. I Aot
it
1)2 G541 35.0)
8 e r 175!
30
1000 4400. 7800. 11200. 14600. 18000
175! Freguency (MHz)
Peak
Site : @3CH20-HY
Condition: PEAK(LNH) 3m HF_9128D_82366_241181 VERTICAL
A 1000 4400. T800. 11200. 14600. 18000
Vg Frequency (MHz) Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
site o 03CH20-HY MHz dBuv/m dBui/m  dB  dBw/ dB/m  d8  dB  dB  cm  deg
Condition: PEAK(UNLI) 3m HF_91200 02366 241161 HORIZONTAL 1 4966.00 55.47 74.00 -18.53 47.36 33.20 12.55 37.64 0.8 100 155 Peak
2 4966.09 46.79 54.09 -7.21 38.68 33.20 12.55 37.64 0.8 180 155 Average
Linit Read  Ant Ceble Preamp Aux APos TPos 3 5120.00 58.49 74.00 -15.51 56.21 33.24 12.77 37.73 0.6 10 172 Peak
freg Level  Line Margin Level Factor  Loss Factor Factor Renark 4 5120.08 49.55 54.08 -4.45 41.27 33.24 12.77 37.73 0.80 180 172 Average
« E 5 5273.00 61.67 68.20 -6.53 53.66 32.85 12.96 37.80 0.8 100 201 Peak
- 6 5427.00 S56.97 74.00 -17.03 48.64 33.85 13.15 37.87 0.8 103 146 Peak
MHz dBuv/m dBuv/m  dB dBw dB/m dB dB B om deg 7 5427.00 47.84 54.00 -6.96 38.71 33.65 13.15 37.87 ©.00 183 146 Average
1 5273.00 5621 68.20 -11.99 48.20 32,85 12.96 37.30 0.08 250 113 Peak 8 5733.89 57.26 68.20 -10.94 47.99 33.67 13.52 37.92 0.8 180 134 Peak
9 5887.09 64.92 68.20 -3.28 54.82 34.30 13.73 37.93 8.80 100 180 Peak
2 5687.00 57.15 €8.20 -11.65 47.05 3.3 1373 37.93 0.6 160 116 Peok 10 6840.88 56.68 68.20 -11.52 46.59 34.18 13.92 37.93 0.0 185 119 Peak
3 11160.00 59.67 74.00 -14.33 42,93 38,98 19.12 4£.11 0.75 200 43 PEAK 11 6194.80 58.11 68.20 -10.89 47.69 34.29 14.87 37.94 .80 100 122 Peak
4 11160.08 49.70 54.60 -4.30 32.95 38.98 19.12 42.11 ©.75 280 43 Average 12 11160.88 55.49 74.00 -18.60 38.66 38.98 19.12 42.11 ©.75 180 165 PEAK
S 16740.00 SA.06 68.20 -13.94 35.81 39.3) 23.61 44.20 0.52 - - PEAC 13 11160.08 45.64 54.00 -8.35 28.90 38.98 19.12 42.11 ©.75 180 185 Average
14 16740.88 53.57 68.20 -14.63 34.32 39.32 23.61 44.20 @.52  --  -- PEAC
TEL: 886-3-327-0868 Page Number 1 C2-82 of 175

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Vertical
! 4ﬂLe\|eI(|IB||\|mn] ! HLml(mvnn)
1225 1225
b5 15
100 00
17G A6 54 246 54
525 525
~18G
350 350
Av
g 175 175
17000 17200, 17400 17600, 17800, 18000 17000 17200, 17400, 17600, 17600, 18000
Frequency (MHz) Frequency (MHz)
Site @ G3CHIA-HY Site: G3CHIA-HY
Condition: AVG 54 3n HF 91200 62360 241181 HORTIONTAL Condition: AVG 54 3n HF 91280 62360 241181 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C2-83 of 175

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2610B

Pol. Horizontal Fundamental
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5700 5713, 5726, 5739. 5752, 5765 1000 200, 3400. 4600, 5800. 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH20-HY Site + B3CH20-HY
Condition: PEAK BE(UNIT) B3 3m HF 91260 02360 241101 HORIZONTAL Condition: PEAK(UNI) 3n HF 91200 62363 241101 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5727.58 50.41 68.20 -17.79 41,17 33.65 13.51 37.92 @.e@ 185 295 PEAK 1 5700.00 107.10 ------ ------ 97.97 33.58 13.47 37.92 @.0@ 185 295 PEAK
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Frequency (MHz)
Site + B3CH20-HY
Condition: AVG 54 3m HF_91200_ 82360 241101 HORTZONTAL
+ RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5700.80 101.38 ------ ------ 92,21 33.61 13.48 37.92 0.0@ 185 295 AVERAGE
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Pol. Vertical Fundamental
. oLevel (dBuVim) 4oLevel [BuVim)
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5700 5713, 5726, 5739, 5752, 5765 1000 2200. 3400. 4600. 5800. 7000
Frequency (MHz) Frequency (MHz)

Site + B3CH20-HY
Condition: PEAK BE(UNIT) B3 3m HF 91260 62366 241101 VERTICAL
+ RBi:1060.000kHz VBW:3008. B0BkHZ SHT:Auto

Site + B3CH20-HY
Condition: PEAK(UNII) 3m HF 91260 82368 241101 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuv/m dBuv/m  dB dBuv dB/m dB d8 B m  deg Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5725.35 57.36 68.20 -10.84 48.12 33.65 13.51 37.92 0.80 168 171 PEAK 1 5768.88 115.51 ------ ------ 106,38 33.58 13.47 37.92 0.0 160 171 PEAC
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Site + B3CH20-HY
Condition: AVG 54 3m HF 91260 B2368 241101 VERTICAL
+ RB:1060.080kHz VBI:2.010kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m d8 d8 B m deg
1 5700.80 108.28 ------ ------ 99.11 33.61 13.48 37.92 ©.80 180 171 AVERAGE
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